XSEAMICCDOHREBTZR BHRAICHED +RICEBFEL TS L,
Before beginning assembly, please read these instructions thoroughly.

. w

1:8 SCALE RADIO CONTROLLED BRUSHLESS MMIOTOR POWERED 4WD RACING BUGGY N r KI 2

1 >77—/ MP10e TKI2

KYOSHC
MotorSports

HH37 / BURERIAE
INSTRUCTION MANUAL

B X INDEX
OLZEDHDFEEEIE SAFETY PRECAUTIONS . 2~5
@y NDMICEFS X2 ITEMS REQUIRED FOR OPERATION ... 6~7
@ 7ORD%#fEE PREPARE RADIO TRANSMISSION .o 7
@I THIMEE BEFORE YOU BEGIN . 8~9
Q> —[7Z/\—YEEK ARRANGEMENT OF PLASTIC PARTS ON RUNNERS ... ... 10 ~ 11
@ R R DFEIL T ASSEMBLY oL 12 ~ 43
@ R EXPLODED VIEW . 44 ~ 48
@AXRTIN—=Y «- AT 3 /)8—Y YU X~ SPARE PARTS & OPTIONAL PARTS . ... 49 ~ 58
= = )
N\ REDHDERER A\ UNDER SAFETY PRECAUTIONS
C DERIRHEE IR TR B D XEA! This radio control model is not a toy!
Q@ DEMIEE VMEREZRIET D& SICHEISNTWE T, I TITHNENRA @lt's highly recommended that first-time enthusiasts seek the advice of an
&, ERER<A> TWBAICT RINA A %ZIFHERICHEIITTLIEE W, experienced modeler before operating this vehicle.
QNS VBRI H 2D T, ML TEEIIHBOFNE EMNRWITRT B> @Keep out of the reach of children!
TLIEE W, @Observe all safety precautions when operating this model. You are
@ L TEUDIEFIZ. F—DEREEZ TRLERRLTHS, HEED- responsible for this vehicle's proper maintenance and safe operation.
THBELHLEE W, @Always keep this instruction manual for quick reference.
@ET T/, HEENNOTHESNELSICAYIITREL T RE L, @Taking out liability insurance is recommended.
@7V IVRRITMAL TREICELAFEL &£ 5o
\, J
KURHRDIH, FERMAKELEET 2HENHD £, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT PRIOR NOTICE. No. 34116

© Copyright 2022 KYOSHO CORPORATION / SRR 5
34116-T01



BELD-HDEXREIE SAFETY PRECAUTIONS

HHIIT - EFTOHIICBH T BTRAL LS,
Please read carefully before assembling and operating your model.

BEVY—Y ERPERICERBRENRET IUEEDIHZBIRERVLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bikv—7 EBRPHEORERE LS. PoTRWIBWI EZRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ CDEmIE. ARHREREMRII T, MRTREBDIEA !
This product is a fully functional radio control model. It is not a toy!

@ COEMERELTOHIC, ETHDHEILTY, ETROAVTFYRA, ATV avoRBLELEEIBVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 I AVEEBBPABROE RIS, FVHFZRD EXELERDTN. RBEPR (BEFR) RhOMREENSHD XTI,
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COEMEREICPRSHICTRDEEREZ, BDITRFH LIV,
In order to operate the model safely, adhere to following instructions:

Vs

Ve
BE *CORMAZTFTSBVWEEMPEFICERBGREDRET SAREMENHIEHRERLE T,
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:
\_
4
=
A )
u" y
ik
PROHIBITED
P A THIC NS HAEEBEETRHEH LS W, Ffo, MBI TICHE B> Tt IR - MR IEHERTIC LR W TS W,
niaiR. BRZR<M>TWBART RS X zRIFHERICHEIITS BEPERRENREDRERICHD £,
fEE W, Never disassemble or install batteries with the polarity reversed.
Before you begin, read the manual thoroughly. First time builders should It's hazardous and will cause damage to the batteries and/or electronics.

seek advice from modelers who have experience in assembling models.




Rk
PROHIBITED

P NSRRI, ED BRI BDEFT DT, +NERELTLIZE W,
oo NSBREFIROWDZATOEE - REFS T TS,

This product includes many small, sharp objects, so it should be kept out
of the reach of children.

PROHIBITED

P 7 OREROEBEREN DRV EE,
B> T2 &Y MO—INTERLAD, REPERORRIC
BDERI,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

T
GT\ H >

Rk
PROHIBITED

P-EE - ATH - HROEL TREHETIBANTIIEEI W,
ERORREBZDFT,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

Rk
PROHIBITED

P-EOEBENEH L L\,
FCICETEFLELVTRERZRARTLLEZ V. REFTHOEXETSE
&, BOBMEPSEROFRERICED XY,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

Rk
PROHIBITED

P ETS BTV RWSAT,
1. BRDEL, REBE,
2. ER, BFWVWEI B,

1. in residential districts and parks!
2. indoors and in limited space!

MANCTAZSEIRERICKEDET, oo WelbULih, ADEKRICAD T,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

* Non-observance of the above may be cause for personal injuries and property damages.

.




r

25 EROTHEOBRBLDD, RO EEBTHEFD LI,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
4
Rk Rk
PROHIBITED PROHIBITED
P [ElEE L TWBEDIC, EPYREZANBVWTIIEE L, P ETHROE—Y —PRE—RIY FO—F—FH B> TVB DT,
Do not put fingers or any objects inside rotating and moving parts! TO5BVNTLREZV, VI ROBWLHD £,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
.
4 .
R ZORPEFSHRVEEEREORE L IE. MEEIRETZBLSDET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
L
4
2k
PROHIBITED
PHy s —PZy/){— RSAN—RETEDORMDFWICIF+MERLT P ZE T DIERRERNOBRIUCHIER L. FEZT> TSI,
<FEEW, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.
.




P ETHEY. ETSERVKRDTERRAA Y FEOFFICL, BEIREXRE
BOBHZEOAL T RSV, REBPEBOES - RWEN G EERKR
BIBEDHDET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

Hik
PROHIBITED

-7V TFDEHTT AT 2B/NNH D ET D TEMEIED 2D
LRBWTLIZEW,
Do not point the antenna towards another person.

2k
PROHIBITED
B ETERE. BIRT A ZEELTIREL,
Always run your car with the body shell mounted!
Rk
PROHIBITED

P TEEDZBFATOETIF. BEORRICHEDEFTDOTEYLH IS L,
VP Y—IDSTLOIBEDEZI TS E IS,
R, W, BRloZWET B,
s KfEED BI. N
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

Hik
PROHIBITED

P [E U ARHDEL TRETESEBRVTLLEE L,

BEIEDIYNO—-ITETREDRRICED XY,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

Rk
PROHIBITED

P REOE BZIGAVREEDOSWEFAREFRAMOREIELANVWT
<TEEn,
Do not store this model in hot or humid conditions, or in direct sunlight.

B EHAMIC, SEOEREIMEATHIRVWARIRL TLIEE W,
Check all screws, nuts etc. on a regular basis for looseness.

B lIEA 7 3 v ) —Y BN DIBAHPCEGEDBGEF LBV TLIEE W,
BEOREERZDET,
Do NOT install any option parts not made by Kyosho for this model.

To avoid causing irreparable damage, do NOT attempt any modifications.

.




v hoticz3Z25¥9(1)

2 F v U RILT v THRBERIRGHE (TON) &F

2ch with electronic speed controller and 1 servo radio control set

R (BEER) 07ARQFryRIL7Y 7R Y b E
BIEAL TSI W, (b ERAMAERRL)
CAUTION: Only use a surface radio with 2 channels and

==
R electronic speed controller! (Any other radio is prohibited!)

ITEMS REQUIRED FOR OPERATION (1)

W = 35 EW(XEHRA)
AA-size Batteries (For Transmitter)

Q@ZDF Y MNIIF2FvURILT Y TR WRTvo547 Suitable servos, receiver & electronic speed controller

DFOARNRETT, 2FvrxRIIL7OR
@R EHICERT 1 v I FATENTRIL Stick-type W=

G4 TNBDETH, BRHDY A TE 2ch radio set. servo

FARLTLLREI W,
@ 7 OIRDER W&, FORICHEDEHE

BESEI LTS, 38~a1mm
@This kit requires a 2 channel radio

con-trol set with electronic speed | A .

controller. Electronic speed : 038
@Use stick-type or wheel-type transmitter, | AN v controller mm

whichever suits you best. 2Fvrx)L7OR i
@For more information on the transmitter, Wheel-t_ype 40~50mm

kindly refer to the instruction manual of 2ch radio set. 50~58mm

the transmitter.

W= <>
. =3 20~25mm
Receiver Wj
BOm&
40mm

ERATEZY—R - SEH - 7Y IHAX }

ETH/NNY T —
Battery for chassis

<BE{#FHA > No.GAB1202P
< For Car >

Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG) - -+ 27K

GA-B-100C-6000-2S1P-HC-49-HV-LCG x 2

No.GAB4201

Gens ace LiPo 4000 A kL — K /Xy 7 (45C/7.4V) = +--- 2K
GA-B-45C-4000-2S1P-HardCase-8 x 2

TAVELORAI—IL

Tire / Wheel
By WAV —2Ryy WRr—
Tire Inner Sponge < Wheel

E—4%—/ESC(RE—KROYrO—7—)
Motor / Electronic Speed Controller
B> LRAE—%9—
Brushless Motor

INFERNO MP10e TKI2IZIE70mmX{ T D
YA ZXDE—F—% ERIEI W,
Please use a motor with a size of 70mm

or less for the INFERNO MP10e TKI2.

B>l XRESC
Brushless ESC

70mm2T
70 mm or less




v hofticz32%1 (2)

ITEMS REQUIRED FOR OPERATION (2)

e
Paint
ONRT 1« DRE(ITIE

R D=4 NAERDRETT,
@For painting the body, use
polycarbonate paints for models!

Z D1t

Other required equipments

| 2N el
Shock Oil

BT7A1)

MY TICRERIER
7 Tools required

= CAUTION: Handle tools carefully!
liﬁ

AT TREOIRWCIE. +HERLTREE WL,

Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)

2mm

2.5mm Q
3mm
H+FLYF (N

Cross Wrench (small)

BRA—JLLVF
Wheel Wrench

[

mJUR

Grease @

[T]

FvMcA>TWBIER [ —memn TR
TOOLS INCLUDED | Tools
WAL > F (1.5mm, 2mm, 2.5mm, 3mm) WSIARYF

Needle Nose Pliers

<A

é

H=v/)t—

Wire Cutters —~

W/\t=
Scissors

BAYS—FA47
Sharp Hobby Knife

h
2

WxyOy oA
Screw Cement

SCREW
CEMENT

No0.36219 / 36219P

[T 7777 i

7 AR D %R

-

SPFA 7Ty IU—<—
SP KNIFE EDGE REAMER

—T{[ &= [T

TAMIARET, BE1~15mmONRHIFATEDZLETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

PREPARE RADIO TRANSMISSION

7oy —
ACCESSORIES

W B A

Instant Glue

@ 7ORETDIERICLIch>TEY MLET,
Set up the radio as explained below.

ON
OFF

Transmitter

O@iash B

RIEHICH3EE L E LY MY B,
RBEULETANYFY—EDRL,

N LZERRIEEY NS B,
B xEEO 21 v FEAND,
FYTDRA Y FEANS,
[ 6 DA TR -
ESCOBREET %,

BFESR
Charger

| AN
Battery

% -

Electronic Speed Controller

@

0|z

1
.

a
BxryF [ @ '
Switch S
ON

FoFy

B /\>RIL/NYH—EED LT —RAEBNT NS AR,

@ith B
B 7Y 7DRA Y FEG B,
[10] REHDR A v FEY) D,

[9] oFF

§o

OSTART

Insert AA-size batteries into the Transmitter.

BE—5—
Motor

] §
W ZEH
Receiver
BNRAYTA VY TRTAYY
———=© Binding Stick

Connect the charged battery to the Electronic Speed Controller.

Set trims of transmitter to center.

Switch "ON" the Transmitter.

Switch "ON" the Electronic Speed Controller.
Binding.

Set Electronic Speed Controller.

m Check that the servos move in accordance with the control

from transmitter.

OFINISH
@ Switch "OFF" the Electronic Speed Controller.
Switch "OFF" the Transmitter.




FHITHIDEE (1) BEFORE YOU BEGIN (1)

I TORICTRDOZ EITERL TSI W,
Before assembling, please read the following carefully:

ﬂn\\\\\\\\\\\\\\

S

iEtirraneY O Correct

X Wrong

ol

O ZDFHAZTZRLFiH BEZEMRT 2, @First, read this instruction manual and familiarise yourself with the model’s
@Y NODRBZHEMND B, construction.
KA—FR. RENMH D E LS. BEWVWKRSDDIRFEED @Check the kit contents. Should any parts be missing, contact the retail shop from
Wit MO0 —H—HHKE, FTTEEILS VN, whom the model was purchased.
QNS RERDOFEPH A XZEEZBRVNELSICT B, @Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
RESZEICLTHERUBNSHETITS, before fitting to ensure that you are installing the correct parts.
OTPEAEmHBE=E - - - @Tighten Self tapping (TP) screws into parts until you have a secure attachment.
HDHHHEL THERDBEESND X TRD TS, However, be careful not to overly tighten TP screws as the threads may be
U, BROERT 5% THiHD & EANENBRD XT, damaged.

Fv hTid, BFPREIMNES EXPIWIERERNEL A>TWET, BAZICIEREIRISH D £ITDOTHERLTHSHEITT
LI2aW, Ffoy ERBEIRZHICAS>TVWEDZEDEHDFEFITDT, FlE LTHHEVCEEL,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

Ot RDiESE @/ |\YERR DY B
SCREWS OTHER HARDWARE
YAy T RAER HBIAYITRER 3x12mm E'X 3mm Ty —-Fvh E4EUYY
Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring

(i Dmmm CW# 3mm

©

TPRZ ANy 7 ZER TPYIAY I ZIER

Smm @ 4mm
TP Button Hex Screw TP F/H Hex Screw

3x12mm ¥ EX 5x10mm X% )L - X7 YT 5.8mm E'O/R—JL
(IW F/H Screw Metal Bushing - Ball Bearing Pillow Ball
[ s D

T

FrvTER Ty hEXR
Cap Screw Set Screw 12mm
.8mm
]y il

)]

{@x




MY THDER (2)

SEEE DRI

How to read the instruction manual:

( S%EAGI )
( Example )

BEFORE YOU BEGIN (2)

1 JAYRYARY Y 7Y

Front Suspension A
1284

M %; o4

[T ro-

5x10mm X% )L

Metal Bushing w
ol

FroEY
King Pin

ooOw>r

 COEBETHII T2 EE L DB,

DNERO AR, RYE. ERE

DFY FROBRIF /=Y REHSRFTENTVET,
CRBAERNTIEEZ<ONY—IDMERINTVET,

N—JICERE VT TEED TLIEE W,

oow >

: Gives the name of the part being made and the serial number of
steps for assembling.

: Small parts name, full-size diagram and quantity used.

: Parts in the kit are numbered.

: There are many symbols used throughout the instruction manual.

Note the symbols when completing assembly.

SEEEICELNTWVWEY—Y

Symbols used throughout the instruction manual, comprise:

(0]
\la

]
"

—

fEMAY B4,
Part bags used.

AIEII 5L SICHIITS,
Ensure smooth, non-binding
movement when assembling.

{RI1ES,
Temporarily tighten.

LS -

RAEICES,
Note the direction

@\ ,@
®

2mmoOR%ZH TS (Bl) o
Drill holes with the
specified diameter.

)

EfIA,
For Left.

ERUTHITSM,
Pay close attention here!

JIV2A&R3,
Apply grease.

X¥OvIEERES,
Apply threadlocker
(screw cement).

BB ODIEICHITS,
Assemble in the
specified order.

Clzhavy k33,
Cut off shaded portion.

AR,
For Right.

EABRU&LSICHEIITS,
Assemble left and right
sides the same way.

2ty MEIZTS (1),
Assemble as many
times as specified.

R Eo

True-to-scale diagram.

AIEEA Mo
Must be purchased
separately!

N H N EN

BHEEERTEET %
Apply instant glue
(CA glue, super glue).

2\

L
(@]
>

RoZzHYy T3,
Cut off excess.

/f’%




SvF—7Z/)X—YEREE (1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

— B DERER
No.3 EAL £ A

Shaded Parts are not used.

G0 GO

IF408D

i‘ Noa WIOIHHOBRERLETA,
’ Shaded Parts are not used.

ART IN=Y
L Spare Parts

\ IF613-01

IF613H

10



S F—173/IN—YERE (2) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

No.6 > ORI FEALEL A,
! Shaded Parts are not used.

@)

i“. No7 WIHHOMRE. FERLEL A,
’ Shaded Parts are not used.

IF346-05C

IF552B

L

—)

)
A

@]l

©C
©C
© v

11




R @ No.1
% Oy O
Gear Differential @ Ax4mm v REX

Set Screw

<tYy—H> W 3
< For center >

< 70YKN/VUVHA >
< For front and rear >

25x13mm ¥+ 7~
(:) Shaft
e 3
IF412
IF413 / 6mm OYvY
/ O-ring
11 @ R— :
1-554004 % 1-554004 + 4

G
Ax4mm IF402 8x16x5mm AT UVY
N 97011-128B Ball Bearing
&

4x4mm IF402
N U/ 97011-128B
®

BRGO005 BRGO005
8x16x5mm 8x16x5mm O sx4mmtz v k ERBTOH S
BWESICT B,
Make sure that the 4x4mm
IF403B IF403B Set Screw do not be over
end of the case.
4xdmmtzy hEX
4x4mm Set Screw
IF402 /% IF402 /§
5] 5]
IF402 /"% IF402 /"‘@
IF402 |F411B + IF402 |F411B +
IF402 ) IF402 )
= =
/% IF402 /lﬂg IF402
IF411B  |F402 IF411B  |F402
é/ IF402 é/ IF402

IF402 IF402

¥ ¥

ZAYN/UYVH tr5—H
For front and rear X For center X

12



2 FI7FXY
Gear Differential

< 70YKN/VUVHA >
< For front and rear >

ﬁ%\% []\ IF402

> @ 97011-128B

@ . ORG06
AV IF406-43

IF402 : \

BRGO005
8x16x5mm

IF412

) AV A A JL#7000
Silicone Oil #7000

JO0v A
For Front

) AV A A JL#3000
Silicone Oil #3000

Uy A
For Rear

1-S33012H
3x12mm(F/H)

1-833012H
3x12mm(F/H) ‘

IF403B
IF30-1

70y h~/YUVHA
For front and rear X

<tYy—H>
< For center >

ﬁ&% D\ IF402

> 9 97011-128B

e\ ORG06

1-S33012H
3x12mm(F/H)

IFW634-46S

5 —H
For Center

IF403B
IF30-1

tv5—H
For center

1-833012H
3x12mm(F/H)

BRGO005
8x16x5mm

‘ $U T3 A JL#7000
/Q m Silicone Oil #7000
2

[ ro-

8x16x5mm RXF7Y>y
Ball Bearing

3x12mm FIAY I AER
F/H Hex Screw

25x13mm ¥+ 7~
Shaft

6mm OY >
O-ring

O #1LE8sEETANS,
Fill up to 80%.

13



FrMRy IR
Gearbox

BRGO031
5x11x4mm

BRG031

[ o

5x4mm v hEZX
Set Screw

RF7Y2Y
Ball Bearing

5x 11 x4mm

O Fsumicty hEzE
BEET %o
Firmly tighten the set screws
onto the flat surface.

(BE2=P1Y:

For front

1-S55004
@/ 5x4mm

®vvm

For rear

113mm

@M/

|
i )
70> ~A
IFW430
For rear

FrRy IR
Gearbox

T ' v"
T L -n" g [ e 2
Q‘ml“ N (
\ = : Differential gear 70OV ~HE
1-533018H For front X
3x18mm(F/H) IF408D
v H
For rear

No.1

3x18mm Y IAYIIER
F/H Hex Screw

13x16x0.15mm ¥ L\

: Shim

D xvonysSyy e
BE(SENCHING D) IT
3% & 5IC 13x16x0.15mm
VLTHET 5,

Adjust with 13x16x0.15mm shim
to set the optimal gear backlash

(so there is still slight movement

between the gears).

————————————— 0~1




pEENIEIN
Side Guard

- /g

1-833010H
3x10mm(F/H)

/1\

1-S13005H
3x5mm

— =

/X )

\I!%

N

7 2FFYVS
Steering

1-534010H
4x10mm(F/H)

1-S34010H
4x10mm(F/H)

2FFYs
Steering

1-W300910
3x9x1mm

N
)

1-N3033N
3mm

1-N3033N

3mm

@D A
ﬁFW4590

@\ | N3OSN

3mm

Al
Front Q
*+
Up

Tyvxg_xl_ﬁ/y

6 [SEE

3x10mm Y IAYIIER

3mm FAAYF vk
Nylon Nut

No.2

4x10mm YISAVIRAER

-
E . No.2

3mm > A¥F vk
Nylon Nut

2FFYVLEY
Steering Pin

2FFYVTHS—
Steering Collar

O

3x9x1mm TvIv—

Y—REAN=TFIvRY—ARYY
Servo Saver Adjuster Sponge

15



N No.2
E 2FFUY E i

Steering 4x10mm HIAYIREZR

1-S34010H F/H Hex Screw
axtommEH) L] T
W | 6x10x3mm 7YV

Ball Bearing

@\ BRG022

IF418
6x10x3mm

IF418
< | b 6X1 0x smm //”””"m":
= =

BRGO022 |
Fais 1D

6x10x3mm

DT ETRY 7 R i [

Rear Gearbox 1-514008H 4x8mm RIUAYIIER
4x8mm Button Hex Screw

(ADRY:

For rear

1-S34010H
4x10mm(F/H)

16



[ros

45x69mm ¥ 7Tk~
Shaft

1 1 YRy 3>
Rear Suspension

4x25mm YIANYIIER
F/H Hex Screw

O F— N G, )

45x10x0.5mm Tv¥vy—

: Washer

4x10mm v hEZR
Set Screw

1-W451005
4.5x10x0.5mm

IF624-69

Oy 08EE. Rv1—
(IFHO06) TatlEZ &b
HDTY, ftdRr—I/Lz
ERALUEEIE. AELTE
W\,

This Bush setting fits the overall
width by IFH006 Wheel.
Please adjust the overall width

1-S34025H ;
when use other supplier wheels.

4x25mm(F/H) ﬁ

[ros

3x22mm Fv v FIER

1-S23022 Cap Sorew
3x22mm(Cap) =
|§IllllllllllllllllIlllllllllIlllllllllllllllll ffffffffff 2

3x10mm HIAYIRAER
F/H Hex Screw

1 2 YTV IR—RFT—
Rear Shock Stay

IF346-04

(A Go

IF619 Holes for mounting.

S .22 \ IFW624
1-$33010H o V &
3x10mm(F/H)

1 3 RN Gl
Rear Shock Stay

[ros |

3x10mm YIAYIIER
F/H Hex Screw

1-S33010H
3x10mm

(AEST TS

Tighten securely.

17



DAV RAT—
Wing Stay

B0

o

1-S14018H
4x18mm

g@é&%mmwap)

1-S23035

1-N3033N
3mm

DY aARy>Y 3y
Rear Suspension

BRGO005
8x16x5mm

IF613H

IF613H
IF613-01

BRGO005
8x16x5mm

-~

ey

IF110
IFW625W
2.6x17mm

S— KO
g)

96773
8x12x0.2mm @

IFW625

%e/3x3mm @

/ e
1-S55004
@ 5x4mm

IFW625W V!

sl S AL D
Rear Suspension

i
L

RN/ 0

—
0

IFW415

IF613H

S\ IFe13-01
D\ 3.5x9x2mm

IF613H
IF613-01
3.5x9x1mm

[ros

4x18mm MY VAV I ZAER
Button Hex Screw

3x35mm FvvIER
Cap Screw

@iiMHiiMiNHiHHiHMiMiNHiiMiHMHHMMMHHN

ffffffffff 1

3mm FAOYFvhk
Nylon Nut

[ roe

3x3mm v hEZR(Fk)
m Flat Tip Set Screw 5

5x4mm v hEZR

Set Screw
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 2

8x12x0.2mm L

Shim
,,,,,,,,,,,,,,,,,,,,,, 2
26x17mm ¥ 7k~
Shaft
— 2
8x16x5mm X7 Yy
Ball Bearing

B 79 1% 218 AEx12x0.2mm
NN N
In case of vibrations, insert a
8x12x0.2mm shim.

(CE Rl

Be careful not to overtighten.

[ o

3mm  FAOYFYh
~ Nylon Nut

YRV v 7hRTU2—(UV)
Suspension Shaft Screw (Rear)

IFW415
1-N3033N

N

18



1 7 YRRy 3>
Rear Suspension

% IF465H

%X IF463H

IF617

IF617

¥IF463H
>
=

X IF465H

IF287

IF617

G zor—vrES,
Use this part.

S

B IH]
J0 0O C s

16)

20mm

1 8 Dl S A% D
Rear Suspension

1-823025

1-N3033N
3mm

3x25mm(Cap)

N

[ o

5x38mm F¥Y v A ~OY R
Adjust Rod

O

—————————— 2

7.8mm R—JLT> K (A)
Ball End (A)

7.8mm R—/LTY K (B)
Ball End (B)

7.8mm VI\fFR—)L
Ball

7.8mm EEffR—IL
Flange Ball

7
\/ ””””””” 2

[ ARV FESR
This side is reverse thread.

X RE/N—YRE
Substitute parts number

[ ros

3x10mm Fv v FER
Cap Screw

3x25mm FvvISER
Cap Screw

gl ) 2

3mm FAAYF Yk~
Nylon Nut

2y
©UOLIgH
o

G mr.

Holes for mounting.

OXO;
oG

19



IF620

1 9 YRRy 3>
Rear Suspension

1-S53018
3x18mm

1-S53003

-

IF408D

=
@
N e
IF460-2.8 IF408D R N\
i % \@&@
e @

1-S53003
3x3mm

20

ﬂ No.1, No.4

3x3mm v hEZR
Set Screw

3x18mm v hKhEZR
Set Screw

2x5mm RYIAYIIER
Button Hex Screw

25 ER—=IL
Stabilizer Ball

5.8mm R—JL
Ball

) 72— F%EIF460-2.8/08 L.
RZA VY —TEDTEET %,
Insert tube through the
IF460-2.8 sway bar and
secure using a hair dryer.

XARE/ - RE
Substitute parts number



4x15mm HIAYIRER

[ o

F/H Hex Screw

ﬂ No.4

3x8mm HIAYIRER

F/H Hex Screw

[aV) — [aV]
x m !
y = — W
X5 X _ =
Ny v 5 0+ !
>3 N & D |
(T 25 by
NI r2 8 Nz '
EaT *O = /D.m '
E e B 12 &L
) S = —
- N =5 £
X > m £ ©)

Tighten the temporarily fastened

O RES LI E2EFHD 2,
the Screw .

=
Chassis

:

S0 A\W.
=1

1-S34015H
4x15mm(F/H)

IIIIIIIIIIIII

1-S34015H

4x15mm(F/H)

Ty -
Chassis

:

1-N3033N
3mm

)
ez/v )
)
NN\
2

@“fﬁﬂh
T =N
||~

=
N
X

/& ¢

1-S33008H
3x8mm(F/H)

—1
1-S33008H /g

1-833015H
3x15mm(F/
3x8mm(F/H)

T
5L
2 E
§8
- &

21



22 ZOYRFPRY IR
Front Gearbox

1-S34010H
4x10mm(F/H)

23 Ay rYRRYY 3V
Front Suspension

1-S54010
4x10mm

(3]

1-S14022H
4x22mm

ﬂ No.3, No.5

4x10mm HIAYIRER

(AB4=PIN::

For front

ﬂ No.3, No.5

45x65mm ¥¥ 7k
Shaft

1-W451005
4.5x10x0.5mm
-

1-W451005
4.5x10x0.5mm

24 7OV KT YIR—RT—
Front Shock Stay

IF346-04

22

4x22mm RE VY I AER
Button Hex Screw

45x10x0.5mm Ty y—

@ Washer

4x10mm tvhkEX
Set Screw

O or—vrE>,
Use this part.

[ ros

3x22mm Fv v FSER
Cap Screw

|§Mmmmmmmm ffffffffff 2

(A ) rS

Holes for mounting.




JAOY Y ARY V7Y
Front Suspension

® zor—vEES,
Use this part.

1-S23010
3x10mm(Cap)

X IF465H

AV RYRARY Y 7Y
Front Suspension

@ 1-S14012H

4x12mm

1-833010H <
3x10mm(F/H)

1-S14012H
4x12mm

ﬂ No.4, No.5

5x38mm F¥Y v A ~OY R
Adjust Rod

O

—————————— 2

7.8mm R—JLTYR(ZAYK)
Ball End (Front)

O

3x10mm FvvTER
Cap Screw

—

7.8mm VIR —IL
Ball

7.8mm EEfHR—IL
Flange Ball

N
\/ """"""" 2

0O z sy,

This side is reverse thread.

@ mir.

Holes for mounting.

___J

© o [3§)
=

X RE/N—YRE
Substitute parts number

[ Nos

3x10mm HIAYIRER
F/H Hex Screw

4x12mm REYVAY I IER
Button Hex Screw

O =507 5,

Tighten securely.

23



JAOY Y ARY V7Y
Front Suspension

IF438
4x10mm

IFW332-01
@

IF488 96773

IFW468B 8x12x0.2mm @

IFW625

=

IFW468B /

L
IF421-01 —
Ly

0
N N
5N '~

~<g o

Y 0 IFWe25
O,
IF488 J = f—, 0
IF488L A\ (7S
~i4 ®
(4] IF467(®  8x16x5mm e
(A} IFW332-01 ® / ;;(i?nSr?]M
|IF467 |IF488 IF110
4x16mm(Cap) IFW625
2.6x17mm
(G Pl @ S
Inside Outside

<5

JO0YhYRIRYY Y
Front Suspension

1-N3033N
3mm

)
0 oy

: \-ﬁ\
=N X\ _“
0y 124 v

() “.‘s,‘g({? =t
%) )\“‘ —)‘

IFW458
1-N3033N
3mm

24

IFW458

[ros

4 x10mm

4 x 16mm

E A=
King Pin

FryTER
Cap Screw

E i R :

TV INAT—
Knuckle Collar

FvIILAhZ— (L)
Knuckle Collar (L)

7777777777777 2
3x3mm v kEZR (FH)

Flat Tip Set Screw
oo 2
5x4mm v hEX

Set Screw
- :
8x12x0.2mm A

Shim
,,,,,,,,,,,,,,,,,,,,,, 2
26x17mm ¥ 7k~
Shaft
— 2

8x16x5mm N7Y>5

Ball Bearing

°©.©

B 7915 218 AEx12x0.2mm
Y LhmANRET B,
In case of vibrations, insert a
8x12x0.2mm shim.

(CED

Long

(DY oS :5 -9
Be careful not to overtighten.

[ros

24

3mm FAOYFYh
Nylon Nut
@ 7777777777777777777777777 4
YRYPTRRVY2—(7EYK)
Suspension Shaft Screw (Front)
ffffffffff 2
3x22mm F vy SER
Cap Screw

EII||||||||||||||II||||||||||||||||||||||||||| ffffffffff 2

(ARG

Holes for mounting.




IF620

29 JOYRUGARYY 7Y
Front Suspension

1-S53018

1-S53003

. = g/ 3x3mm
tﬁ\ G ©
1-853003 \ . ‘
3x3mm g‘?'\ i e ‘\=A‘\};
o “/\ <5 45;! V”QMIlﬂlﬁ@ﬁ
Y Qe T\

=10\ ([
‘

N .\, — /% g
wwxiAr_j;r' ‘

A\ :
X AN
%\ (5]
1-S12005H (5

2x5mm

1-S53003
3x3mm

ﬂ No.1, No.4, No.5

3x3mm v hEZR
Set Screw

3x18mm v hKhEZR
Set Screw

2x5mm RYIAYIIER
Button Hex Screw

25 ER—=IL
Stabilizer Ball

5.8mm R—JL
Ball

) 7 21— T %IF459-2. 3158 L.
RS+ T—CEHTEET 2.

Insert tube through the
IF459-2.3 sway bar and
secure using a hair dryer.

XARE/ - RE
Substitute parts number

25




Vv —
Chassis

“ Q) N
@ |

NJU
(o WA

N7
V([

W
(¢

1-S13010H \
3x10mm

AN

f‘ F ‘:
IS AN
<R
%
Y )
W

L’\‘w
‘i%f\:\.)%:""

N

Y%
\

1-834015H
4x15mm(F/H)

1-834015H
4x15mm(F/H)

31 FyIR=TvF
Upper Plate

IF557

IF557

IF557

1-S34010H
4x10mm(F/H)

IF619

T
A
@ﬁ

S
i

w@

e

‘
- >
D
Lo CQ:I
<:;@<I
IF603
1-333010H/g g\
3x10mm(F/H) 1-513010H
3x10mm

26

[ros

3x10mm RY YAy I IER
Button Hex Screw

4x15mm HBIAYIRAER
F/H Hex Screw

DHHMMMMM ,,,,,,,,,,,,,,,,,,,,,

ﬂ No.3, No.6

3x10mm YAV IER
F/H Hex Screw

3x10mm RYYAYIZIER
Button Hex Screw

6.8mm ERw kR—JL
Pivot Ball

O RiEpOERENLTES,
Remove these screws and
retighten after installing IF603.

(B Y/

Wide

(CEX

Narrow



XIFW416

i\

=

7

1S053B

g

= 97051
XKIFW417
R I =V
. O S
KIFW416 & - \\\h\\m T

=
=
©
=
‘
=

IF489
97051

>:<|FW417
-

IF489

#930.8mm
approx. 30.8mm

L )

WO0142GM
3x6x2mm

1-N3033N

= — //;
=7
=E

IFW416
1-S33016H
3x16mm(F/H)

IFW417
1-S33020H
3x20mm(F/H)

1-N3024
3mm

N

[ ros

4x50mm ZY v A ROy R
Adjust Rod
]

L

6.8mm R—JLT> K (A)
Ball End (A)

-

6.8mm R—JLT> K (B)
Ball End (B)

6.8x8.7mm R—JL
Ball

6.8 x 10.2mm R—JL
Ball

(AEGEXS eSS
The side with the step is a
reverse screw.

XABN—Y RE
Substitute parts number

3mm FAEAYFY
Nylon Nut

) [ 2

3x20mm YIAYIIER
F/H Hex Screw

D - 2

3x6x2mm FILIHT—

(ARG

Holes for mounting.

7Oy k ()

Front

27



34 LY H—FVRYy IR
Center Gearbox

IF405B

1-S13010H
3x10mm

| 1‘{\\§

0

3 EYI—FVRY IR
Center Gearbox

o
)l;‘ 7
1-534010H

1-S34010H 4x10mm(F/H)
4x10mm(F/H)

28

[ ros

3x6mm MY UAYITIER
Button Hex Screw

3x10mm REVAYIRAER
Button Hex Screw

[ ros

4x10mm HIAYIRER

O 4720~ 147T -
48T=ZERAY 2155(3IF466
=ERYT %,

If using optional 47T, 48T
spur gear,use [F466.



7EI‘/I\I\)L7EI“/|\“ ENO'G

Front Chassis Brace 3x18mm Fv v FER
Cap Screw

|§||||||\|||||||||\|||||||||m|||||||| —————————————— 1

1-S23018
3x18mm(Cap)

B

SOV N
Sy
i QSN

| RESS S
_\i\%ﬁ ‘9)0\ )

)

il
N
A

—
Uh

24 0
BN Y
ST TS

eV 7y

\\ \
ﬁ‘\ﬁ ﬁh\\ﬁ‘; 7
)

)

AI
;\Q

S B

e ﬂ No.4, No.6
m ESC Tray 3x8mm HIAYIIER

()

UG

N\

N “ y ‘ ‘
N\ 0 )
S—=\ | =
| A\ =2
N\ y

1-S33008H
3x8mm(F/H)

29



[ ros

ESC
ESC

Z2E—=RI>ykO—>—(ESC)
Electric Speed Controller

MmET—7
Double-sided Tape

Double-sided Tape

ﬂ No.4, No.6, No.8

Steering Servo

F/H Hex Screw
IFa66 () DJIIHIHIHIHI] fffffffffffffffffffffffff 4
il

3x12mm

2FT7 U TH—R 1-S13012H
i 3x12mm
Steering Serve 3x6mm THIAVIIER
2FF7 )T —iR Q F/H Hex Screw
1-S13012H m
= K

3x12mm RY VAV I IER
Button Hex Screw

() IFae6

O r—ReBOILT vy 2k
A7 -z IERT 2,
IF552B Use rubber bushings and collars

included in the servo.

O v R v - FHLBN
£ SIFA66THRET %,
Adjust the servo position by
IF466 which does not contact
to the chassis.

S0 S s
NN EUZAGNN
\\\‘%K(" SN

\
.&g‘\)‘ \"'r '\
s

(CREmN=Ea N
Pass the cord through.

=i J
E 0 1-S33010H
3x10mm(F/H)
Seemm(Fh R 1-S33010H

3x6mm(F/H) 3x10mm(F/H)

30



97008-36H

ol

Q/ % IF462H

/5

B> 7, KO, JR
SANWA(AIRTRONICS),
KO, JR

NATvT

HITEC

745X
Futaba

IF552B
1-S12004H

1
1
1
1
1
1
1
1
1
LA43B :
1
1
1
1
1
1
1
1
1

: : 5IF462H
40 [ > 7Oy R Sl

Steering Rod ‘

@S

a\

Al
Front

H—IRICHBDE X,
Supplied with the servo.
1-N3033N
3mm 1-S33015H

3x15mm(F/H)

1-S33015H
3x15mm(F/H)

(Short) — For Front

® iF626 / IF626-01
&) -7av~HE

(Long) — For Rear

1S215 /1S215-01
(R)-YVH

IF552B
58—
Shock
4 1\
1-N2630N / P
IF626 / IF484-02 /
15215 /1821502 (T IF626
@ IFW405-128 IF484-02
1-W200604 / X<
IF626 / IF484-02/ 2 IFW405.138 15215
1S215 /18215-02 IF626 15215-02
IF626 / IF484-02 / IF626-01
L 15215 / 15215-02 so15
1S215-01
IF626
15215
IFW140-05 IF626 IF626
IFW140-06 / 15215 IF626-01
IFW140-05 15215
IF626
IF346-05C 15215-01
15215 \(3/
e 005 < ﬂ/—#
IF626 .
0“/ IF626 15215 lVi\l:
iFeae IFW140-05 IF626
IF346-05C 15215
IF346-05C
IFW140-05 b
------------------------------------- | IFwi40-06
0 Fwa05-128 IFW405-138 ®EcE»s, .
(H)-7a>¥ A (F)-YvH Fit into groove. | L
(White) — For Front (Black) — For Rear ! /O/\J
@rrnzEvinrz, || IFes | Ty
() IF626 / IF484-02 15215 /15215-02 Put a little oil. Lo 1s215
(@ -70v A E)-UTHE | 1Fw14005 )
I
I
I
]
]
I

(Short) — For Front

(Long) — For Rear

AR N YUY A
For front For rear

ﬂ No.6, No.8

58mm R—JLTY K (L)
Ball End (L)

5.8mm EEfHR—IL
Flange Ball

oC 2

2x4mm REYIANY I IER
Button Hex Screw

3mm FAEYFY
Nylon Nut

(ALY E SN
The side with the step
is a reverse screw.

OERTY—Ricabt s,
Set up according the servo
you use.

(Chan

Parallel

0O MEIcESCOT— REET,
Pass the ESC code through

the hollow.
IF552B

IF552B

* REB/N(—Y RE

Substitute parts number

Yo

HhZ—(8) HhZ7—(B)
Collar (White) Collar (Black)
CJRICIER
3.5mm OU>%

O-ring

of

6.8mm R—JLT> K (S)
Ball End (S)

Q| 4

26mm FAOYFvh

26mm Ty¥v— CYUVY

Washer C-ring
™
ffffffff 4

EZ bV (R) (¢1.3x877)
Piston (Black) (¢1.3x8Hole)

EZ b (A) (¢1.2x87%)
Piston (White) (¢1.2x8Hole)




)~ O 15215 - N
Shock O~ IF626
IF346-09 N
L 1]
T~
|IF470-02B 2

Shock Oil

®\ & 5 I—FA )L

~—— \ tQX I\ y
Piston

N
1S215
IF626
IF470-03BK
1S215
1S215 IF626
IF626 IF470-03BK
IFW154
J

> 5V IN—Z T VTR AT BRIIC
2~3EEL T RE W, ]
Shrink the spring 2 or 3 times before j/
attaching the spring to the oil shock.

¢ IFS006-10516

IF626
1S215
IF346-05C

IFS005-816

70> ~HA
For front

IF626

1S215 .
IFW140-05 ) v A 2
XW0204 For rear 4

32

Yo

] No7

OrxrrazTiHs,
Pull down the piston.

B 2B BB CEVETANS,
Puts in to the extent that it
becomes somewhat low.

® LTt sarcs,
Then, gently move the piston
up and down to get rid of air
bubbles.

(O 2 L— B MERT B
Check if piston moves smoothly.

o

R—Ib
Ball

6.8mm

O 51 RicabeThHY R T B,
Cut according to size length.

(BERIE e
Put an oil.

® IFs005-816
(@) -7Aav kA
(Short) — For Front

IFS006-10516
(R)-YVH
(Long) — For Rear

(DRSNS S U S
DEZEDE D,
Join the chase of stopper and
spring sheet

X RE Y BE
Substitute parts number



45 7Y kT VI~
Front Shock

1-N3033N

8mm IF346-07
IF626

70V K5V~
Front Shocks

1-N3033N

s N—
Rear Shocks

\

\
\
N

BN e

= ﬁ\‘*ﬁ"

1-S53005
3x5mm

N

Yo

3mm FAAYFvhk
Nylon Nut

3x5mm v hkERGER)
Set Screw (Silver)

s5mm ¥V I\—Tv¥a
Shock Bushing

(A )P

Holes for mounting.

o

3mm FAAYFvhk
Nylon Nut

© [@ ————————————————————————— 2

3x5mm v hER(ER)
Set Screw (Silver)

s5mm &Y IX—Tvya
Shock Bushing

(ARG

Holes for mounting.

33




SR 7 2
Receiver Box

IF553

@
= |
JE a
@@ -
] Il-l :
—

IF553

ZHRMAR Y 7 2
Receiver Box

i;
E;////

I
‘ 1
1-S33008H
3x8mm(F/H)

1-S33008H
3X8mm(F/H)

34

Moee

2x6mm RIVAYIIEZ
Button Hex Screw

D> Fr—=LULELTZY/—
Thy bU. Hyd—THEWF
TLREEW, RENENDTE
BLTLLIZE W,

Cut the runner by nipper with

leaving a little runner, and trim
by cutter. Be careful because

the wall thickness it thin.

s

3x8mm YIAYVIRAER




SEWRY 7 X E No.8

Receiver Box

O 7oRosBEEESE R,
AR Y — =T %o
Connect as per radio
instruction manual.

RIEH
Receiver

[ ros

3x3mm v hrER
Set Screw

FYFS

FEHRY IR | R
Receiver Box (
Antenna ﬂm
1708B (1) .
AR 4 g
Antenna Tube i i z

O ERY BBERICE > TRITH T
FRRE T3, 2L < FeFERicA

% 7ORDHBPEICHE > TSN,
Will not require bending depending
the receiver used. For details, refer
to R/C system instruction manual.

35




36

1-523010 ﬂ No.8
3x10mm(Cap)

Ny FU—Ry o2
Battery Box 3x10mm F+v7ER

Cap Screw
IF552B \ﬁ Y -
N 7 b

IF552B

IF552B

—— - IF5528
ARV WAZPS
Battery Box \[ %/ IF5528
i
Y

Ny T U=y 7 Z

IF559 No.8
( NyFU—=ZANZv T
Battery Box

-
IF559




© — — — —
| | | 5o ox
' 1 2 ” Y .
X wa X ” ﬁm ” Nz
v E ~ 2 yE RE I PN
XS N X5 | g £ e ”
N o © | 33 N o | £6 re
o 2D N o S ¢ T g S S o o
z [ o = N (T = S g
NI < o2 NI e N o
= m Q& L g NS
ey & ; ) ST N TS
£ & - E £ Te € £
.m 3 .anv m mm .m @m @
LO s Q LO 3 LO &

3L ,@IV/,/A@
35 3 Ve
it g =R S

-<

=~/

ay

1-S33010H
3x10mm(F/H)

lany)
'i/a
&

4

;

>

Uy

N 2§
°a i SE
© —-o

..... T S e
~ E AT =-®
|||||||||||||| 5 O &
8 < | | —— I
< Y S &
_.Ir3vf ./w»
N
Nl B
o5 \..,. i/
||||||||||||||||||| N Al A

7)) 1-833010H
3x10mm(F/H)

X

ENY

BN

m_mx

| o

UW, |
g s
DE | 5
Zm H=

37




57 ¥k
Gear Ratio Table

¥ DHEAEDEIFFERTELR A
The combination of [ cannot be used.

V2T XV HIRE (43T/13T) D& &

When using standard (43T/13T) ring gears

AJX—/ Sper

= |/ Pinion 45 46 47 48
12 13.23
13 11.96 | 12.21
14 10.87 111.10 | 11.34
15 9.92/10.14 1 10.36 | 10.58
16 9.30| 9.51| 9.72
17 8.76 | 8.95
18 8.27

U2 EVHAIFWG18/IFW619(42T/12T) D& =
When using IFW618/IFW619 (42T/12T) ring gears

ZJX—/ Sper

E=5> / Pinion 45 46 47 48
12 14.00
13 12.65(12.92
14 11.50|11.75]12.00
15 10.50110.73 |10.97 | 11.20
16 9.84 |10.06 | 10.28
17 9.26 | 9.47
18 8.75
T—5—
Motor
p
&g
£

PNGS1015
1-S54004
4x4mm

38

No.6

4x4mm v hEZX

mm Set Screw 1

O Fsumicty hEzE
BEEY %o
Firmly tighten the set screws
onto the flat surface.

O s—wpovzmer-<@lc
RIES LT TV IfdFvy T
ERZMD Do
Make a gap for one sheet of
paper and tighten the flanged
cap screw temporarily fixed
at Section .

ESC/E—% —DHAZFIC
! oTIA—REDES,
Plug in the cords by referring

to the instruction manuals of
the ESC and motor.



T—4—
Motor

i§>“\‘\~\\|F560
1-S12606HT

2.6x6mm
ESCOO—R
ESC code

Sensor code

A
@lllliﬁ /.\‘ ===

N e
7) 55N
§ “ ) fg‘. Z,

IF560
%1-S12606HT
2.6x6mm

i

1-S12004
2x4mm

IF560

C/Q

Ly —10—K
Sensor code

[ ros

2.6 x6mm MY YAy AER
Button Hex Screw

RY YAy I RAER
Button Hex Screw

2 x4mm

KRBV RE
Substitute parts number

39




Ny 7Y — : EE 2RELBRBL. RELVRALNYFY—
Battery E2ARERT B &,
N CAUTION : Use fully charged batteries of the same

type i.e. same product number.

(BYNTIEF IS
Battery Strap

> a3—hURNY T —ZBEHIT 258 AEONYF Y —IAR—Y—%ZFERLET,
When installing a short Li-po battery, use the included battery spacer.

<7AYLhED > <UVED >
< Putin front > < Put behind >

Go[al

ONy7U—EeNYFU—Ry IR
ICRRED B 25 AIE. BN
VIT—TeERLTIIEEW,
If there is a gap between the
battery and battery tray, please
use the sponge tape included.

OERTENYFU—IckD
RWEBENY T3,
Cut longer parts depending
on the battery you use.

D

/f’&

Ny 71— Ny T —ZAR—H— Ny T —=ZAR—H—
Battery Battery Spacer Battery Spacer

> N\yTFU—zUTEDICEEYT B5A.
Ny FY—=ZAR—Y—%ZlHET—TET
Ny FU—=Ry I CEEL TS W,
When mounting the battery on the rear,
attach the spacer to the battery box with

tape to fix it. Vl

40

Ny 7 l)—
Battery



54 V&A=
Tire & Wheels

54 P-&IA—IL
Tire & Wheels

<70OYrHE>
< For Front >

IFW472GM

< For Rear >

IFW472GM

DoonLoyyr—STEER
ZENWCLTHEL,
Clean the tire rims with thinner
beforehand.

OE2ECyvEF TR,
BEEERZ LD DML T
REBICEHEEET %,

Lift edge of tire and apply
small amount of instant
glue all around.

[]ros

RA—ILA M vIN=F vk
Wheel Stopper Nut

|
\n. ”””””””” '

~ U

41



6 T 1
Body Shell

Eiméfﬁmg

@ =i, AT (2 TR GANE: FoN N
LTNhEHRES, AAINSYREFV T
Before painting, use a neutral V—hzhE%,

Mask the windows
from the inside.

detergent to remove any oil
residues and dirt.

O 2. KT« REOREL=—)L
V—hERFNLTH,
After painting, remove the
protective film from the >
body shell.

© 2HiHiRIy r—YBES
SEICLTLIEE W,
Refer to the pictures on the
box for the color scheme.

IF491BK

IF491BK IF491BK

42

O 725755178,
For antenna pipe.

O =27 L—hn5—7
T« Rl BET 5,
Paint the body shell from
the inside using Kyosho’s
spray colors.



2. X
s2| Y
= K
vo | X
oo“/
> | ¢
2|1 A
by
0 -
£

£
me
x

©

[sV)

Button Hex Screw

3x12mm HIAYVIIAER

F/H Hex Screw

\
),

IRT 1 EY
Body Pin

26mm FAOYFvh
Nylon Nut

\ )

3mm FAAYFY
Nylon Nut

IF491BK

=
Traction
& / Low

IF491BK

@

/ High

=
=

THELLEMOAULDETT,

Slightly bend the body pins as

O RFr vk, Mo&kSicid

shown in the diagram for easier

removal.

%%Q%

T4
Body Shell

=

Iy T RS —

UM729
Y
Icro

st

1-833012H
3x12mm(F/H)

IF455 \ig

v
LQE
22§
TN
BN
0
4/
D3
\h
x2
k8
< M

IF491BK

IF491BK
2.6x6mm

1-N3033N

|
._/
X
N
N
ENY
Qx>0
N~ = &}
Eng
S»2

43



CIML 20 LdIN ONY3ANI

FEEET RS / NOILYHOJHOO OHSOAM 2202 ®

NOCLyMdI

< )ooys Jeay >
S=MA&AN>

wwg

Mglevdl

Malerdl

NOE9ZN-} n o (H/d)wwgixe

Matlevdl Hel0geS- |

Y. <ueey>

194l N o
o woezrmal—) T TN
\ (H/d)wwoxe Al )
: HoLoges- | 7
sean : (H/2)wwio L Xy [ cﬁwv
\A_ (HAWWOIXE (1 gwwg xe (H/4)wwgxe X /EE! %t
B _ H900£ES- 1 HOLOYES-} / v,
L = C._rr_mu_xmk_m HOLOEES- | G10EES-| ,,// 7,
N HSO0BSTE T e (HiuoLy 7 N 4
wwgxge 4/ AN H800EES-| HOLOYES-I “ AI\H_VEEOFXW /lmb\\u\e,\.“\
G0800EM- 1 ! | HOLOSES- W/ N
f/m“J " m_ ; /,,.ﬁ/lﬁ +
e T : L FHdwwgxy X
NEBOEN-+ —~_1 i _ HSL0PES | A
" 2 -
(H/)wwoLxg m e PETRN
HoLoEES- | D QI ol "
1 b > AN H/A)WWOLXg  °\ < )o0yg juoi4 >
(H/A)wws i xy T A_.m 1 _\_. # __m/ 01088S- . o0ys juoid
HSLOVES-| g et T T o HOEEST <-\RgN<OC>
o\_ L= L= 1 =N
! )

(H/4)wwsgxe
Hgooges-|L —&
92564l

< xog

wuwyxg HY00CIS-1
002 S}

3 1 ——oosa

SrasisE]l

ovEEoc@@
ol0gzst

<Y A K>

< (1) woig>
“<(OHN<Oc>

N

wwo Lxg
HOLOELS-}

< onieg Buussls > S

<M—f A0 LLYL > < (¢) yuoi4 >
<@N~<gc>

wwiyxg

jSrasisE]l

EGNNm?m_
< XOQuEesY) Jajua) > >>m_> QNQOI_QXN
SYLAMAF—£A> _M_wm,m% ‘

olpey >

44



97002

1-S34010H

1-S13010H

3x10mm

<7OvhkQ0) >
3x22mm(Cap)

< Front (1) >

K Exploded View
KIFW623
% IF619
1-823022 1-533012H
E/sxmmm(F/H)
4

IF346-04

¥—EBIN—VERFTE L TWRWN—Y DB D ET,
Z0HE, KRB/ —YRBENLASTNTVET,

Some parts are not available for sale.
For these parts, the corresponding substitute part number is entered

4x10mm(F/H)

IF603

/
=NOD | 1-N3024
\ s L /3"““ 1-S33010H
5 Q& 1-553018 3x10mm(F/H)\@m— Y (|-
y A 3x18mm J@mm__— d @?___Q !
1
1-814012H ( &= ] !
axizmm 15230100 KIFA63H 1 4 533010H
3x10mm(Cap) 1-S33010H 1 3X10mm(F/H)
1-533018H axtomm(FH) | ?:ﬁgi:nm Fwaso
3x18mm(F/H)  IF408D !
IF408D prfls /
1-S12005H IF406-43 = . ]
2x5mm Lt 1-534010
E\me %{1@/ 4x10mm(F/H)
2 1-S55004
1-853003 S
3x3mm =) .
. BRGO031 F408D . IF608
g\ 1-S53003 5x11x4mm \\
3x3mm .
IF459-2.3 ~ 1-854010 .
1-814022H F620 < ZOYBFT > axtomm 293005
axzomm . IF607 >'<92653H@k < Front Differential > \§ SEMM 4 \Was1005 N
- 0 AN
_ ¥W0201H 52 4.5x10x0.5mm N
) 1 Y =TT
Q——" IF617 A LD [ OR--
‘ @ N\ IF616W
\ oo
% IF287 IF624-65 &\ 1-S53018
IF616W T \> 3x18mm
¥IF465H AN
k)(% IF617 IF492 TN
———————————— R IF626 -
. \F438 IFW458
\ 410 IFW458 IF625S
v x1omm 1-N3033N
3 3mm
A=
IFw4e8B / —F YW= IF110
IF421-01 y IFW625
2.6x17mm
IFW625 JT T T T T T T T mmm s m-m -
3x3mm 7
IF467 . 4
BRGO05 .
4x16mm(Cap) 8x16x5mm /1—855004 ) e
IFW332-01 Sxamm -,
IF488 IFW332-01 .’ BRG022 1-533015H
\ @/ , 3x15mm(F/H)
IF488 , IF418 _ !
BRG005 K 6x10x3mm XIF462H —_ ¢
8x16x5mm  8x12x0.2mm , T
, \@ LASB . T
e
’ [
4 1 |
R IFW416 IF475 ) T
. "52301 6H @ : 97008-36H
3x16mm 1.
// X ;\gV3100910 IFW459C | g\ LA43B
. IF35  SXExIMM __ 01 \3KIF462H  1-S33015H
‘ 1-N3033N \. 2N 3x15mm(F/H)
/' 3mm ®
1-N3033N .
ol — K@ 35 Fas 3mm NS 1-N3033N
, >-<IFW41% L e S\ 3mm
, N
7 1S053B N g S 5:3?522
. =2 BRG022
, ’ < @/ IF35 1-N3033N 6X1OX3mg IF418
“““““““““““ ’ IF489 % S am ﬂ [ 6x10x3mm
=~ 1
s _ S A IF418 &
<7aY K@) > ) == T IFw41e i IFW459C
< Front (2) > & 1-S33016H
KIFW417 o F6mmEH)  1ws00010 g
IF489 & 3x9x1mm
970?,@ \5 L BRG022
- IF418
1-N3033N
IFW417 KIFWA17 Q.\ % 3mm 6x10x3mm
1-533018H * IF489 "0 \_ s iFwate a1
3x18mm(F/H)
IFW417
1-S33018H 1S053B
3x18mm(F/H)

45




TYH—FVRY U X 150302
Center Gearbox 3x22mm(Cap)

@% IF557
1
IF560

1
1
8— IF557 3%1-S12606HT
2.6x6mm

1-S13010H
3x10mm

IF557—8 1-S13010H4E

3x10mm

#

I
<tVvHsy—-77> !
[}
I

= < Center Differential > % IF560
IF556 @
IF551 = -~ ’ﬂ
S 1-513006H

3x10mm(Cap)

C

IF4058 3x6mm
IF560
IF551
IF551 1-S23008F s
3x8mm(Cap) \
»
AN €&— PNGS1015
s 1-834010H T . 554004
N 1
\\\: 4x10mm(F/H) : Ax4mm
1
) )
-7 PNGS1015
1-514008
4x8mm

¥ —EB/—VERFE L TWRWI—=Y DB D £T,
ZDHA. RBN—YREITASNTVET,
Some parts are not available for sale.
For these parts, the corresponding substitute part number is entered.

XAMRY I A
Radio Box

@7 1708B

1708B

Ve

2RFTFYUVTH—R

Steering Servo ?% 1-N3033N

3mm

1-S13012H @Bi
3x12mm IF435

46



'J47 / Rear/ Hinten/ HX—EN—VRFLTWRWI—YRBEDET, Z0HE, REN—YREFBATNTNET,
Arriere / Trasera Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.

g 1-S53005
| 3x5mm

o3 IF492
. 15215 IF615
e 1-§23020 i}
1-550018 = Fauos | 2OMMCR) 13033
3x18mm 1-823022 - 1-514018H
3x22mm(Cap) 4x18mm

R g /,,—”’ """rf,,’,"
":619@@ _ JUUS "?@ 1-823035

1-833010H ==/
XIFW624 :Imm(F/H) ¢ /

\\ 3x35mm(Cap)
. %1-83301%
= 3x10mm(F/H)
Q\ 1-S14008H 1-S23010
AN 4x8mm ¥IF463H 3x1 Omm(Cap) 1-S12005H
IF618 —C IF460-2.8 2x5mm

1-N3033N <UvTT>
3mm < Rear Differential >

1-S34025H
}:@@ i 4x25mm(F/H)

1-833018H
1-S53003
3x18mm(F/H) 3x3mm IF610
BRGO31 -
5x11x4mm IF408D
1-S53003
3x3mm
IF407-13
BRGO031 96772 KWO0201H
5x11x4mm IF406-43
13x16x0.15mm
1-S34010H
4x10mm(F/H)
* IF617
IF621
&sn _ 4 )— XIF465H
i
BRGO0S i 1-823025
\ ! 3x25mm(Cap)
8x16x5mm ) '
R 5
1-N3033N ;
3mm -7
IF613H IF613H IF613H IF613H
IF613-01 IF613-01 IF613-01
3.5x9x1Tmm _ A
) @\ IF613H 3.5x9x2mm
-k N IF613-01
1= 1-853005
1-S54010 . 3x5mm IF613H
4x10mm ' — IF613-01
\g » | E‘ IF616W 3.5x9x2mm BRGOO05
|F624-69 .; A \ ‘l 1-W451005 8x16x5mm
4.5x10x0.5mm
IF61 ewﬂ or—)— IF492 IF110 5x4mm
1-853018 — > e A 1S215 IFW625W
7| ) @\ 2.6x17mm
3x18mm ))\ ? IFW415
-3 IFe12sB  1-N3033N
3mm

IF612SB
IFW415 IF612SB

47



< EXPLODED VIEW > a0z

o = @ 1-S54004
®7 7% —\7 . 4x4mm ’ \% ORGO6
Gear Differential N o %Y a/
I ]

IF412 &

97011-128B
IF406-43

BRGO005
8x16x5mm

ORGO06

% % BRGO005
% 8x16x5mm
\\

[ IFa02
schoran i o7011-1268

{
3x12mm(F/H) @ IF412

<70OYhc/UVH>

< For front and rear >
IF402

IF403B
IF30-1

IF411B

6— 1-S54004
D\4x4mm

i IF402
i

97011-128B

IF413

. BRGO005
<t>v%—H> 8x16x5mm

< For center >

% BRGO005

AN
IF402 \% 8x16x5mm

IF403B

IF403B P IF402
IF30-1 97011-128B
1-833012H ,
IF411B 3x12mm(F/H) ‘&?{\\w IF413
&
____________________________________________________________________________________ -
1 - ————— - ————, _IF626/IFW469-01 |
! 2x5mm(Cap) 1
! | IF626 / IFW469-01 <7OYhA>
! | IFW469-01  2X#x0-5mm <For front > :
[N N 1
i RN 5 ) IF346-09 I
~ / 1
: IF626 ", s S mmzeaw /IF484-02 i
\ N 1
i R . % .~ C A IFW405-128 i
~ ~o %) 1
| 15215/ IFW469-01 ~~_ K S \\ ~ — 1-W200604 / IF484-02 1
1 2x5mm(Cap) S S Y @/\ H
! RN S IF484-02 !
I IFW469-01 S S 1
1 g S~ IFW140-05 %6, H
| 1 \\ I
: \\\ N 1
! / IS215 / IFW469-01  ~~ i
1 © 2x4x0.5mm S :
| { N IF346-09 H
b 1-N2630N / 15215-02 i
|
1 <3 !
RS oy /S IFW405-138 !
: } 5 7 H
1 ANY !
' ~ 1
1 Sl 1
1 \ > . 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
! i
i IFW140-05 I
1 1
1 < :
! IF470-03BK ~o_  IFw140-05/ |
| <. Jwoz04 H
AN —  //477/ /| I | ~ D o U T il b |
: 15215 '
1
| <UVHE> I
I <Forrear > X —ER/C—VERFE L TWARW—Y A B D £T, i
: ZOBAE, REN—YRENTASNTVNET, |
1 IF346-05C Note that some parts are not sold as spare parts! :
i : i
1 1
! . IFW140-05 / 3W0204 i
1 1
e e e e e e d




ARFIN—"J SPARE PARTS

SRR IN—=Y % i IN—=Y %
No. Part Names No. Part Names
BRGOO5 V—I)LRRF > (8x16x5)2 A IF489 277U o0y Ry b (4x50mm/2 A /MP9 TKI4)
Shield Bearing (8x16x5 / 2pcs) Steering Rod Set (4x50mm/2pcs/MP9 TKl4)
V—)LRRT YV (6x10x3)2 A T4 (7Z v [MP9 TKI4)
BRGO22 | ghieid Bearing (6x10x3 / 2pcs) IF491BK | \Wing (Black/MP9 TKI4)
BRGO31 V—)LRRTZ YV (B5x11x4)2 A IF492 6.5x26mm ¥+ 7 ~ (MP9 TKI4/4 A)
Shield Bearing (5x11x4 / 2pcs) 6.5x26mm Shaft (MP9 TKIl4/4pcs)
IF30-1 T77—Z/)yF> (5 AN) IF517 ATT7ITTL—KNHY XS )y /MPe Evo.)
; Diff. Case Packing (5pcs) Steering Plate (Gunmetal/MP9e Evo.)
IF35 ATT7IVTEY IF551 E—45—<7 > K (MP10e)
Steering Pin Motor Mount (MP10e)
$2.6x17 £V Ny FU—KkL—tv k(MP10e)
IF110 $2.6x17 Pin IF552B Battery Tray Set (MP10e)
IF287 N=RZyN—=FIv OV K(XF—=IL/ VT /2N) IF553 L>—/N\—MRy o2ty k (MP10e)
Hard Upper Adjust Rod (Steel/Rear/2pcs) Receiver Box Set (MP10e)
IF346-04 AF=)IEFVNK—=Tva(EvT5 VI~ /4 N) IF554 AHNR=Y &KLY OY KXT—(MP10e)
- Steel Shock Bush (For Big Shock/4pcs) Mechanical Parts & Chassis Brace (MP10e)
IF346-05C SYIN—ITVREy NEYITVI—RH/4EY ) IF555 XA v ¥—(MP10e)
: Shock End Set (for Big Shock/4set) Main Chassis (MP10e)
IF346-07 | 2.2 /\—F vy TTyaty NEYITVI—B/4EY ) IF556 Y5 —777L—K(MP10e)
: Adjustment Collar (For Big Shock/4set) Center Diff. Plate (MP10e)
IF346-09 HC #1775 L(EvTF>II—F /4 N) IF557 ZaOvkKMLzOy Ry k(MP10e)
: HC Diaphragm (For Big Shock/4pcs) Front Chassis Brace Set (MP10e)

IF402 T IR FTEY ~(MP9) IF558 UveEyy—21=Z/)\—5)Ly+ 7 ~(L=113/1 A /MP10e)
Diff. Bevel Gear Set (MP9) Rear C-Universal Shaft (L=113/1pc/MP10e)

T 77—ty K (F&R / MP9) NyF)—=ZAKZv 7

IF403B | piff. Case Set (F&R / MP9) IF559 | Battery Strap Set (MP10e)

IF405B 'Yy =77 K (MP9) IF560 T —ZAR—F—&TA V=)L —(MP10e TKI2)
Center Diff. Mount (MP9) Motor Spacer & Wire Holder (MP10e TKI2)

IF406-43 | 2 > 7 %47 (43T / MP9) IF603 JAOYRFYI=TL—=KHY XY Vv /MP10)
: Ring Gear (43T / MP9) Front Upper Plate (Gunmetal/MP10)

IF407-13 | £ 717 \ANILF T (13T / MP9) Feo7 | ZB¥ NOZH RN —(F/AY X5 Uy 7 [MP10)
° Drive Bevel Gear (13T / MP9) Front Lower Sus. Holder (F/Gunmetal/MP10)

IF408D JNLTZ ANy Ry ~(F&R / MP9 / MP10) IF608 7Oy AOFZHYRRIILE —(R/ HY X5 ) v /IMP10)
Bulkhead Set (F&R / MP9 / MP10) Front Lower Sus. Holder (R/Gunmetal/MP10)

IF409 JX>J8—(MP9) IF609 UYAF7 ARV —(F/ AV X5 )y /MP10)
Bumper (MP9) Rear Lower Sus. Holder (F/Gunmetal/MP10)

IF411B TIRN)LY 7 (2 A /MP9) IF610 UYAFZHRARILY—R/ AV AZ YUy /MP10)
Diff. Bevel Shaft (2pcs/MP9) Rear Lower Sus. Holder (R/Gunmetal/MP10)

IF412 T7v 72 AN/ MP9) IF612SB UyYarHxr7—L(LR/ V7K /MP10)

Diff. Shaft (2pcs / MP9) Hard Rear Lower Sus. Arm (L,R/Soft/MP10)

IF413 V=77 v 7 K2 A/ MP9) IF613H N—=RU¥NTF+UF7(MP10)

Center Diff. Shaft (2pcs / MP9) Hard Rear Hub Carrier (MP10)
IF418 H—mt A1 /\—RZX ~ (MP9) IF613-01 DY NTTvraty s (MP10)
Servo Saver Post (MP9) Rear Hub Carrier Bush Set (MP10)
IF420 FYIINTF—LHZ—(4 A/ MP9) IF614 Y4 RA—K(MP10)
Knuckle Arm Collar (4pcs / MP9) Side Guard (MP10)
IFao1.01 | 2B M\THPUTT Y22ty k(MPI) Fe15 | 2 E—AV 12T 25— (MP10)
) Front Hub Carrier Bush Set (MP9) One Piece Wing Stay (MP10)

IF435 H—iRR—> v k (MP9) IF616W HWZ—BRTvaty b(GR74 5 /MP10)
Servo Horn Set (MP9) Color Sus. Bush Set (White/MP10)

IF438 FrIoEY (M4 /4 N/ MP9) IF617 7vIN—F7—=Ltv ~(MP10)

King Pin (M4 / 4pcs / MP9) Upper Arm Set (MP10)
IF455 TAVT T —(AY AT Uy T /2 N/ MP9) IF618 NLzOy REy ~(MP10)
Wing Washer (Gunmetal / 2pcs / MP9) Chassis Brace Set (MP10)
IF459-2.3 JAY KA EZAHF—=/—=(23mm /1 A / MP9) IF619 RTa~Xo> bty ~(MP10)
"= | Front Sway Bar (2.3mm/1pc/MP9) Body Mount Set (MP10)
IF460-2.8 JYRIEZAH—/\—(2.8mm /1 A/ MP9) IF620 ZFER—=ILT> K(MP10)
“=-® | Rear Sway Bar (2.8mm / 1pc / MP9) Sway Bar Ball End (MP10)

IF462H 5.8mm EfF/\— RR—)L(2 A / MP9) IF621 IA=ZN=HIIRA YT+ 7~ (L=94/2 A /MP10)
5.8mm Flanged Hard Ball (2pcs / MP9) Universal Swing Shaft (L=94/2pcs/MP10)

IF463H 7.8mm EEfF/\—RR—JL(2 A / IF56) IF624-65 HD T X¥+ 7 k (4.5x65mm/2 A /MP9)
7.8mm Flanged Hard Ball (2pcs / IF56) ) HD Sus. Shaft (4.5x65mm/2pcs/MP10)

IF465H 7.8mm WVINFN—=RR—=)L(2 A / IF55) IF624-69 HD X3+ 7 k (4.5x69mm/2 A /MP9)
7.8mm Taper Hard Ball (2pcs / IF55) . HD Sus. Shaft (4.5x69mm/2pcs/MP10)

IF466 Yy =TT &Y—RYTY KNZAR—HY—tv K (MP9) IFeoss | D 7R hOPH 27 —L(LR/ Y7 K /MP10)
Center Diff. & Servo Mount Spacer Set (MP9) HD Front Lower Sus. Arm (L,R/Soft/MP10)

IF467 avox>reyty ~(MP9) IF626 HD J—7« v %> /)\—tv k (L=50/MP10)
Long King Pin Set (MP9) HD Coating Shock Set (L=50/MP10)

IF470-02B ALTYREYITYNR—Fv v F(EVTT VI~ /4 N) IF626-01 HD J—F v o5 > )= —Z(L=50/2 A\)
: Threaded Big Shock Cap (Big Shock/4pcs) ] HD Coating Shock Case (L=50/2pcs)
IF470-03BK SYN=TFIvARNTAYIL(EYITTVYN=B/2N]TZv7) IFB024 "7« (MP10e TKI2/0.8mm)
i Shock Adjust Dial (for Big Shock/2pcs/Black) Body (MP10e TKI2/0.8mm)
Fars | T REAN=F I v 252K T2 N) D503 | 27— /L (MP10e)
Servo Saver Adjust Sponge (2pcs) Decal (MP10e)
7 IN—> v 7 ~(B7) Ev I YIN—2 TV I (TS /8-1.6/L=T72)
IF484-02 | Shock Shaft (57) IFS005-816| Big'Shock Spring (Black/8-1.6/L=72)

IF488 FILZFYIIWT—L(, R/ AV X5 U T /MPI TKI4) IFS006-10516 Ey o5 YI—R T (TZv 7 /10.5-1.6/.=86)
Aluminum Knuckle Arm (L, R/Gunmetal/MP9 TKI4) ) Big Shock Spring (Black/10.5-1.6/L=86)
FILZFYIIWT =L/ AV AZ YYD /MPI TKI4) [P

IF488-L | Aluminum Knuckle Arm (L/Gunmetal/MP9 TKI4) IFW140-05| 5.fing Set
IF488-R FPIWZFYINWNT—LR/ AVAE ) v /MPI TKI4) IFW140-06 O UYy(d1.9x3.4)

Aluminum Knuckle Arm (R/Gunmetal/MP9 TKI4)

O-ring ($1.9x3.4)

49



ARFIN—"J SPARE PARTS

i ACE SR IN=V%
(\[o} Part Names (\[o} Part Names
H =T =Y 7w v —(M3x9x1.0 / 10 A)
IFW154 | Shock Boots 1-W300910 | \yasher (M3x9x1.0 / 10pcs)
6.8mmMR—)LTY K4 A /SP ML7ay KHE) 7w v —(M4.5x10x0.5 / T0 A)
IFW323-01 | 6 .8mm Ball End for SP Torque Rod (4pcs) 1-W451005 | \washer (M4.5x10x0.5 / 10pcs)
IFW332-01 Tva(ZILEFvIIT7—LE /4 N) 1708B N7—=TFVTFEXv v IYF(E AN)
“7| Bush (for Aluminum Knuckle Arm/4pcs) Color Antenna (Black/4pcs)
IFW405-128 SPHYVIR—ERRV(p1.2x8 N /2 N[ EV T > I—) 92638 Ay Z7EY (10 A)
: SP Shock Piston (¢1.2x8Hole/2Pcs/For Big Shock) Snap Pin (10pcs)
IFWa05-138| SE 7Y/ ERAR Y (B13x8 R /2 AN ) EY T TV IN=) | | orerary [ 5.8mm/N\—FR—JLY 34> k(307 /4A)
: SP Shock Piston (¢1.3x8Hole/2Pcs/For Big Shock) § 5.8mm Hard Ball Joint (3.0 hole / 4pcs)
IFW415 N=RUYOFZHZAY+7 MR 12—(35x49mm / 2 A\ / MP9) 96772 13x16x0.15mm >4 SUS(10 A)
Hard Rear Lower Sus. Shaft Screw (3.5x49mm / 2pcs / MP9) 13x16x0.15mm Shim SUS
IFW416 6.8mm /\— RKR—)L(H=8.7/2 A /MP9) 96773 8x12x0.2mm ¥ (5 A)
6.8mm Hard Ball (H=8.7/2pcs/MP9) 8x12x0.2mm Shim (5pcs)
IFW417 6.8mm /\— RKR—)L(H=10.2/2 A /MP9) 97002 MR+ E>(1.6mm/10 A /FM29)
6.8mm Hard Ball (H=10.2/2pcs/MP9) Body Pin (1.6mm/10pcs/FM29)
IFwaso | HB 7B~ heyd—2Z =%l v+ Tk (L=84/1 A /MP9) 97008-36H N—=R7ZIvZhOv K(3x36mm /2 A)
HD Front C-Universal Shaft (L=84/1pc/MP9) : Hard Adjust Rod (3x36mm / 2pcs)

IFW458 N=R70Y R O7HZAYv T RAYY 2—(3x42.8mm/2 A /MP9) £ (2.5x12.8mm/6 A)
Hard Front Lower Sus. Shaft Screw (3x42.8mm/2pcs/MP9) 97011-128B | pj, (2.5x12.8mm/6pcs)

Y—ReAN\=7 vty TU—(\=RXTY V7L /MP10) ¢6.8 h—JLT> K(HG/8 A\)

IFW459C | Servo Saver Assy (Hard Spring Type/MP10) 97051 $6.8 Ball End (HG/8pcs)
IFWA468B 7OV N\TE+ U7y ~(LR/17.5/MP9) - -
Front Hub Carrier Set (L,R/17.5°/MP9) X —ﬁﬂiﬁ\"—“/%g L,-(L\mgg\“—a‘ygib ig?
— o T w I~y ZDHE. RE/N—YRBENTAINTVET,
IFW472GM \II—T\—;f;LeI )l\ll/ujt_(étlj\ngzatglﬁisj/fojr ge/rf'aﬁ(\)r{)‘tz L—>a>f) Note that some parts are not sold as spare parts!
FWsoq | LNV T J=AR=TF—(> 53— JKF) K ART (AT 32— EEWEBY A hE B RS, (=] e E]
Battery Spacer (For Short Li-PO) Please see the website for spare & option parts prices.
HD 7O~ k%> /¢—X7—(50/MP10)
IFW623 | 4D Front Shock Stay (50/MP10) www.kyosho.com [E]}

HD U V¥% > /){—X7—(58/MP10)
IFW624 | Hp Rear Shock Stay (58/MP10)
IFW625 RA—=ILINT (A AZ Uy T /2 A /MP10 TKI2)
Wheel Hub (Gunmetal/2pcs/MP10 TKI2)
IFW625W A —=ILINT(TA R/ HYAXZ Iy [2 X /MP10)
Wheel Hub (Wide/Gunmetal/2pcs/MP10)
IFW634-465 FA4 KD A NR/)X\—FT(46T/MP10/w/IF403B)
: Light Weight Spur Gear (46 T/MP10/w/IF403B)
1S0538 6.8mm R—I)LTY KA 7Y hF1T /8 A)
6.8mm Ball End (Offset Type/8pcs)
1S215 HD J—7+ > %>/)\—tv k (L=58/MP10T)
HD Coating Shock Set (L=58/MP10T)
1S215-01 HD J—F 4 > 9% > I\—o—2(L=58/2 A\)
- HD Coating Shock Case (L=58/2pcs)
5> I)\=2 ¥ 7 | (L=66)
1S215-02 | Shock Shaft (L=66)
R—ILTV KR 58¢ (12 A)
LA43B | 5 8mm Ball End (12pcs)
ORGos |2YW3~0VY Y7 (P6/ AL YI)I5 A
Silicone O-Ring (P6/Orange) 15pcs
AF—=I)LE=A>F (15T/1.0M/¢5.0)
PNGS1015| gigel pinion Gear (15T/1.0M/¢5.0)
UM728 ARy IF—7(15x135%x1.5/2 A)
Sponge Tape (15x135x1.5/2pcs)
NI TF—7(20x100/1 A)
UM729 Magic Tape (20x100/1pc)
FILZHZ—@Bx6x2mm/ AV AFZYUv T /6 A)
WO142GM| Ayminum Collar (3x6x2mm/Gunmetal/6pcs)
5.8mm /A\— RR—JL(5 A)
¢| WO20TH | 5)8mm Hard Ball (5pcs)
6.8mm /\— R/R—JL (H=4.8/4 A\)
W0204 | 5 '8mm Hard Ball (H=4.8/4pcs)




A7 3>I\—"Y OPTIONAL PARTS

SRR IN—=Y % i IN—=Y %
No. Part Names No. Part Names
14T ITIL(EYTTVIC—F /4 N) 70> a7 HR7—I(L.R/SS/MPT10)
IF346-03 | Biaphragm (For Big Shock/4pcs) IF625SS | Front Lower Sus. Arm (L,R/SS/MP10)
IF347-126 TYI—ERRV (p1.2x6 R /2 N[/ EY T 5> IIX—F) IFB022 R7 « (MP10e/0.8mm)
) Shock Piston (¢1.2x6Hole/2pcs/For Big Shock) Body (MP10e/0.8mm)
IF347-128 FTYIN—EZR RV (P1.2x8 R /2 N[/ Ev 5> IN—F) IFFOO5KR AZ—HA4 RA-R@EHXL v K /MP10)
) Shock Piston (¢ 1.2x8Hole/2Pcs/For Big Shock) Color Side Guard (F-Red/MP10)
IF347-135 TYIN—EZXRY(P1.3x5 R /2 N/ EV 5> I\—H) IFFO05KY AZ—HA RA—-R(@E¥XrTO— /MP10)
) Shock Piston (¢1.3x5Hole/2pcs/For Big Shock) Color Side Guard (F-Yellow/MP10)
IF347-136 TYIN—EZXRY(P1.3x6 N /2 N/ EV TS5V I\—F) IFFO05W AZ—HA RA—=ROGRTA ~ /MP10)
. Shock Piston (¢ 1.3x6Hole/2pcs/For Big Shock) Color Side Guard (White/MP10)
IF347-138 TYI—ERRY(p1.3x8 R /2 AN/ EY T TV IIX—F) IFHO06KG TA4vYaRkA—)L(4 AN/ EKT ) —> /MPI TKI4)
) Shock Piston (¢1.3x8Hole/2pcs/For Big Shock) Dish Wheel (4pcs/F-Green/MP9 TKI4)
IF350-714 Ev 5V IR—RFU>I(S/ 4 ~TIL— /7-1.4/L=70) IFH006KO TA4vYamA—)L@4 AN/ EBEAL VY /MPI TKI4)
: Big Shock Spring (S/Light Blue/7-1.4/L=70) Dish Wheel (4pcs/F-Orange/MP9 TKI4)
IF350-814 EvITYIN— TV I(S/ 7V —> [/8-1.4/L=70) IFHO06KR TavIamA—)L@4 A /EXL YR /MPI TKI4)
: Big Shock Spring (S/Green/8-1.4/L=70) Dish Wheel (4pcs/F-Red/MP9 TKI4)
IF350-1016 Ev IS YIN—R TS/ KRT4 K~ /10-1.6/L=70) IFHOO6KY TavIamA—IL(4 A /&L TO— /MPI TKI4)
: Big Shock Spring (S/White/10-1.6/L=70) Dish Wheel (4pcs/F-Yellow/MP9 TKI4)
IF350-6514 Ey TV I—2 T I (S/ U L— /6.5-1.4/L=70) IFHO06KY-H N=RTF v aR+A4—)L(4 N/ EHEXAITO— /MP9 TKI4)
: Big Shock Spring (S/Gray/6.5-1.4/L=70) " Hard Dish Wheel (4pcs/F-Yellow/MP9 TKI4)
IF350-7514 Ev TSIV TV VI (S/ AL VY [7.5-1.4/L=70) IFHOOBW TaAvYaRkA—)L4 A /RTA b~ /MP9 TKI4)
) Big Shock Spring (S/Orange/7.5-1.4/L=70) Dish Wheel (4pcs/White/MP9 TKI4)
IF419 FILZFYvIIWT—LLR/ AVAZ YUY Y /IMP9) IFHOOBW-H IN—=RT 1y >aiRkA4—=)L4 AN /RTA b /MP9 TKI4)
Aluminum Knuckle Arm (L,R/Gunmetal/MP9) | Hard Dish Wheel (4pcs/White/MP9 TKI4)
IF419-L TFIVZFYIWNT =L/ AYAT Iy [MPI) IFS001-715 EvI5YIN—2TFY>I(S/ TIL— /7-1.5/L=70)
"= | Aluminum Knuckle Arm (L/Gunmetal/MP9) . Big Shock Spring (S/Blue/7-1.5/L=70)
IF419-R FIWZFYINT—LR/ AVAZ )T /MP9) IFS001-7515 Ey T I—2 T (S/ Ly R /75-1.5/L=70)
B Aluminum Knuckle Arm (R/Gunmetal/MP9) ) Big Shock Spring (S/Red/7.5-1.5/L=70)
IF421 70> N\ TFv U7 (MP9) IFS001-815 Ev 5 YIR—T ) (S] Z4 hIX—=T)L /8-1.5/L=70)
Front Hub Carrier (MP9) ) Big Shock Spring (S/Light Purple/8-1.5/L=70)
IF459-2.1 JAYKRASTEZAHF—=/I—=(2.1mm /1 A / MP9) IFS002-815 Ev IV I—2TU T (M/ 7IL— /8-1.5/L=81)
"= | Front Sway Bar (2.1mm/1pc/MP9) . Big Shock Spring (M/Blue/8-1.5/L=81)
IF459-2.2 7AYKRTEZAHF—=)—=(2.2mm /1 A / MP9) IFS002-8515 Ev Iy YIN—2TFU> T (M/ Ly R /85-15/L=81)
"< | Front Sway Bar (2.2mm/1pc/MP9) " Big Shock Spring (M/Red/8.5-1.5/L=81)
IF459-2.4 70y hRYESAHF—/\—=(2.4mm / 1 A / MP9) IFS002-915 Eyv o5 IK—RT )7 M/ 4 8IX—=T)L /9-15/L.=81)
"= | Front Sway Bar (2.4mm/1pc/MP9) . Big Shock Spring (M/Light Purple/9-1.5/L.=81)
IF459-2.5 7AY K AYEZAHF—/—=(25mm /1 A / MP9) IFS003-915 Ey YV I—2 TV I (T IL— /9-1.5/L=85)
“=Y 1 Front Sway Bar (2.5mm/1pc/MP9) ) Big Shock Spring (Blue/9-1.5/L.=85)
IF459-2.6 7AYKNATEZAHF—/—=(2.6mm /1 A / MP9) IFS003-1015 Ev 9 YIN—2T )27 (F4 ~X=T)L /10-1.5/L=85)
"= | Front Sway Bar (2.6mm/1pc/MP9) : Big Shock Spring (Light Purple/10-1.5/L=85)
IF459-2.7 7AYKNATEZAHF—=N—=2.7mm /1 A / MP9) IFS003-9515 Ev 5= TV (Ly R /9.5-15/L=85)
"=’ Front Sway Bar (2.7mm/1pc/MP9) : Big Shock Spring (Red/9.5-1.5/L.=85)
IF459-2.8 7AOYKRYEZAHF—/)X\—(2.8mm /T A / MP9) IFS004-1014 Ev YV IN—2 TV T (JL—/10-1.4/L=95)
"= | Front Sway Bar (2.8mm/1pc/MP9) ) Big Shock Spring (Gray/10-1.4/L=95)
IF459-2.9 7OV KRS EZAHF—=/\—=(29mm /1 A/ MP10 / MP9) IFS004-1114 Ev ISV NR=R7V T (ALY /11-1.4/L=95)
“=¥1 Front Sway Bar (2.9mm/1pc/MP10/MP9) ) Big Shock Spring (Orange/11-1.4/L=95)
IF460-2.3 YR EZA4H—/\—(23mm /1 A/ MP9) FS004-10514 Ev T VIN—2T )7 (Z4 N7 )L— /10.5-1.4/L=95)
"= | Rear Sway Bar (2.3mm/1pc/MP9) ’ Big Shock Spring (LightBlue/10.5-1.4/.=95)
IF460-2.4 JYRIETAH—/\—(2.4mm /1 A / MP9) IFS005-8516 Ev T YI—RT I (T 5o /85-1.6/L=72)
"= | Rear Sway Bar (2.4mm/1pc/MP9) : Big Shock Spring (Brown/8.5-1.6/L=72)
IF460-2.5 JYREEZAH—/\—(2.5mm /1 A/ MP9) IFS006-1116 Ev T YIK—R TV (TZo> /11-1.6/L=86)
"= | Rear Sway Bar (2.5mm/1pc/MP9) : Big Shock Spring (Brown/11-1.6/L=86)
IF460-2.7 UV ZXZEZAF—=N—=2.7mm /1 A/ MP9) IFW405-148 SPHYIR—EZALY(p1.Ax8 RN /2 N[/ EVTHT > I—)
“=-!| Rear Sway Bar (2.7mm/1pc/MP9) - SP Shock Piston (¢1.4x8 Hole/2pcs/for Big Boa Shock)
IF460-2.8 YRS H—/\—(2.8mm /1 A / MP9) IFW412 ZLI7OYMNN\TErU7EY NLR/ AVXET Uy T /MPI)
"= 1 Rear Sway Bar (2.8mm/1pc/MP9) Aluminum Front Hub Carrier Set (L,R/Gunmetal/MP9)
IF460-2.9 VYR EZAH—/\—(29mm /1 A/ MP9 / MP10) IFW436 L7V M\THEvUTEY MNLR/16/AYATY v T /MPI)
“=Y| Rear Sway Bar (2.9mm/1pc/MP9/MP10) Al Front Hub Carrier Set (L,R/16°/Gunmetal/MP9)
IF460-3.0 JYREEZAH—/\—(3.0mm /1 A/ MP9) IFW437-05 ZAYKFv oIy T TIA b (5g/2 A /MP9)
Y| Rear Sway Bar (3.0mm/1pc/MP9) P 1 Front Knuckle Setting Weight (5g/2pcs/MP9)

IF491KG T4V (EHTU—> /MPI TKI4) IFW437-10 ZAOYcFy oIy TFa> 7 oIA ~(10g/2 A /MP9)
Wing (F-Green/MP9 TKI4) "'V | Front Knuckle Setting Weight (10g/2pcs/MP9)

IF491KO | 2.7 VT (EXAL VY /MPO TKI4) IFwas7-15| 2B R T Ity T oITA k(15g/2 A /MP9)
Wing (F-Orange/MP9 TKI4) "Y' | Front Knuckle Setting Weight (15g/2pcs/MP9)

IF491KR T4 V7 (#EXL Y K /MP9 TKI4) IFW438-05 DYNTxv UTFEYF1>ITIA K (5g/2 A /MP9)
Wing (F-Red/MP9 TKI4) V| Rear Hub Carrier Setting Weight (5g/2pcs/MP9)

IF491KY T4 VY (EA TO— /MP9 TKI4) IFW438-10 UYNTFxv UTFEYT1>TTIA(10g/2 A /MP9)
Wing (F-Yellow/MP9 TKI4) "'V | Rear Hub Carrier Setting Weight (10g/2pcs/MP9)

IF491W 4> (IRTA ~ /MP9 TKI4) IFW438-15 Y NTExvUT7EYT1 T oIAKN(15g9/2 A /MP9)
Wing (White/MP9 TKI4) "' | Rear Hub Carrier Setting Weight (15g/2pcs/MP9)
E=—A4>F¥v(12T/VE) FILVIERT—I(HY X5 vy /MP9)

IF505-12 | pinion Gear (12T/VE) IFW446 | Ajuminum Ride Height Gauge (Gunmetal/MP9)

IF505-13 E=A4>¥v (13T/VE) IFW448 FWIOVILYIRTT ) 7 —ik—> (74 )E /MPI/ST-RR)

: Pinion Gear (13T/VE) Al Long Range Steering Servo Horn (FUTABA/MP9/ST-RR)

IF612HB U7ar7YR7—L(LR//\—=FK /MP10) IFW449 7hIOYILYIRTTUYTH—hik—> (47 JKO B /MP9/ST-RR)
Hard Rear Lower Sus. Arm (L,R/Hard/MP10) Al Long Range Steering Servo Horn (SANWA/KO/MP9/ST-RR)

IF616KG AZ—HBRTvraty MEEKITY—> /MP10) IFW450 TZILZIN\—=R 7 v )= —RE1/\—(MP9)

Color Sus. Bush Set (F-Green/MP10) Aluminum Hard Upper Servo Saver (MP9)

IF616KY AZ—HBRTvratyk(@EE1rTO—/MP10) IFW457-814 Ev I Y YIN—R TV T (Z4 T IL— /8-1.4/L=78)
Color Sus. Bush Set (F-Yellow/MP10) ) Big Shock Spring (Light Blue/8-1.4/L.=78)

IF625H HD 7Oy cA7Z Y X7 —AL(L.R//\—=K /MP10) IFW457-7514 Ev I T I—2FY I (U L— /7.5-1.4/L=78)

HD Front Lower Sus. Arm (L,R/Hard/MP10)

Big Shock Spring (Gray/7.5-1.4/L.=78)

51




SRS
No.

IFW457-8514

A7 32I\—"Y OPTIONAL PARTS

Part Names
EvI9 Y= TV (ALY /85-1.4/L=78)
Big Shock Spring (Orange/8.5-1.4/L=78)

| =V

SR
No.

1S106-814

ACE
Part Names
By I VI—R TV M/ Z4 T IL— /8-1.4/1.=84)
Big Shock Spring (M/Light Blue/8-1.4/L=84)

IFW461

FIWE7AYM\TEYUTEY LRI/ AV AFU YT IMPI)
Al Front Hub Carrier Set (L,R/19°/Gunmetal/MP9)

1S106-7514

EvITYNR=2FV VT (M/ TL— [75-1.4/=84)
Big Shock Spring (M/Gray/7.5-1.4/L=84)

IFW467

SARNTTARTIRRILY ¥ T~ (2 A /MP9)
L/Weight Diff. Bevel Shaft (2pcs/MP9)

1S215

HD d—7« v 7% > /)\—tv k (L=58/MP10T)
HD Coating Shock Set (L=58/MP10T)

IFW472BL

A —ILFy NTI—/4 AN/ EL—a3>f)
Wheel Nut (Blue/4pcs/for Serration)

PNGS1016

E=A £ (16T/1.0M/¢5.0)
Pinion Gear (16T/1.0M/$5.0)

IFW472R

MA—LFYyR(LYR/AAN/EL—2a31f)
Wheel Nut (Red/4pcs/for Serration)

PNGS1017

E-A>FV(17T/1.0M/¢$5.0)
Pinion Gear (17T/1.0M/$5.0)

IFW474

77OV RMN\TFEvYFEY MNLR/TE [/ AYXFY v 7 IMPI)
Al Front Hub Carrier Set (L,R/17.5°/Gunmetal/MP9)

TBT0336

Y—>/N\wo)LOy R(FF> /3x36/1 A)
Turmbuckle Rod (Titanium/3x36/1pc)

IFW502

E—49—0—UVITrvIZvhEY L
Motor Cooling fan Unit Set

TBT0450

F—2)\y 7 )LAY R(FF > /4x50/2 A)
Turmbuckle Rod (Titanium/4x50/2pcs)

IFW502-01

9=y T 7oy NUO\AMZAE—=R5 1)
Cooling Fan Set (Hi-Speed Type)

TBT0538

Y=y )LAy R(F% > /5x38/2 A)
Turmbuckle Rod (Titanium/5x38/2pcs)

IFW503

FHEZXt Y ;(MP10e)
Titanium Screw Set (MP10e)

W0202H

6.8mm /\— KR—)L(5 A)
6.8mm Hard Ball (5pcs)

IFW504

PV vI—TL—ZX(MP10e)
Aluminum Rear Chassis Brace (MP10e)

36372W

Vav AT H=ILGRTA )
Shock Oil Decal (White)

IFW505

FILIH =R Tk (MP10e)
Aluminum Servo Mount (MP10e)

36372Y

Vv AT h—IL(rITO-)
Shock Oil Decal (Yellow)

IFW506

A—mRytEy5—777L—k(MP10e)
Carbon Center Diff.Plate (MP10e)

97044-14

E=-A>FV(14T/1.0M/¢5.0)
Pinion Gear (14T/1.0M/$5.0)

IFW601B

F&>AOy Rty ~(MP10)
Titanium Rod Set (MP10)

1-N2630NA-GM

+Tv k (M2.6x3.0) 710> (ZILZ/HAVX5 /5AN)
Nut(M2.6x3.0) Nylon (Aluminium/Gunmetal/5pcs)

IFW604-10

7OY~Yv =7 x4 K (10g/MP10/MP9e EVO.)
Front Chassis Weight (10g/MP10/MP9e EVO.)

1-§12606HT

RTVEZ (M2.6x6) (NY TR [/ FHF> /5EN)
Button Screw(Hex/Titanium/M2.6x6/5pcs)

IFW604-20

ZAOY k¥ v =7 x4 ~(20g/MP10/MP9e EVO.)
Front Chassis Weight (20g/MP10/MP9e EVO.)

IFW605-10

VY v>—2 x4k (10g/MP10/MP9e EVO.)
Rear Chassis Weight (10g/MP10/MP9e EVO.)

IFW605-20

VY >v¥—2 x4 k(20g/MP10/MP9e EVO.)
Rear Chassis Weight (20g/MP10/MP9e EVO.)

IFW606

T7Z2UVNTTvatyk(MP10)
Brass Rear Hub Carrier Bush Set (MP10)

IFW608

ZILTUVYNTEv VT LR/ AVXF YUY /MP10)
Aluminum Rear Hub Carrier (L,R/Gunmetal/MP10)

IFW609

FIWIRATT ) V7Y —iRk—> (7% /B /18.5mm/MP10/MP9)
Aluminum Steering Servo Horn (FUTABA/18.5/MP10/MP9)

IFW610

TIWIATT YV TH—=mik—> (> 7 /KO A /18.5mm/MP10/MP9)
Aluminum Steering Servo Horn (SANWA/KO/18.5/MP10/MP9)

IFW611-0

72278y NN\TFv TP T v 2 (0/MP10)
Brass Front Hub Carrier Bush (0/MP10)

IFW611-1

T7ZX7AYNN\TFv VTP Ty 2 (+1/MP10)
Brass Front Hub Carrier Bush (+ 1/MP10)

IFW612

AN hOYIYYIN—Ty Y2 (UVHE/MP10/2 A)
L/Weight Long Shock Bush (Rear/MP10/2pcs)

IFW613

HD vy 7A=N—HILZRAV >+ T K2 A /94/MP10)
HD Cap U-Swing Shaft (2pcs/94/MP10)

IFW613-01

HD 24> 7Y v 7 h(Fvy 72Z\—HILE /1 A /94/MP10)
HD Swing Shaft (for Cap Universal/1pc/94/MP10)

IFW618

Uy £ (42T/MP10)
Ring Gear (42T/MP10)

IFW619

RS+ TRX)LFV (12T/MP10)
Drive Bevel Gear (12T/MP10)

IFW621

2F=IT IRX)LFY v k(12T/18T/F.R A /MP10/MP10T)
Steel Diff. Bevel Gear Set (12T/18T/F,R/MP10/MP10T)

IFW625N

A=\ (FO—/HYAXAZ YT /2 A /MP10 TKI2)
Wheel Hub (Narrow / Gunmetal / 2pcs / MP10 TKI2)

IFW626

H—MR>7vII—TL—k (MP10)
Carbon Upper Plate (MP10)

IFW629

77OV M\THv )7y MNLR/22 [ AV A5 )y IMP10)
Al Front Hub Carrier Set(L,R/22" /Gunmetal/MP10)

IFW631

A—R> 70y k7> /)8—25—(50/MP10)
Carbon Front Shock Stay (50/MP10)

IFW632

=R v5 > /){—ZX7—(58/MP10)
Carbon Rear Shock Stay (58/MP10)

IFW633

SAhTzA MY TV IX—T v a2 (MP10/2 AN)
L/Weight Short Shock Bush (MP10/2pcs)

IFW634-45S

ZA4 KD A NZ/)X—FT(45T/MP10/w/IF403B)
Light Weight Spur Gear (45T/MP10/w/IF403B)

IFW634-47S

FA4 KD A NZ/IN—FTV(47T/MP10/w/IF403B)
Light Weight Spur Gear (47T/MP10/w/IF403B)

IFW635

A—R> 70> NF Y IX—ZF—(47/MP10)
Carbon Front Shock Stay (47/MP10)




N=V% EN s ACWE AFS
Part Names Description No. Part Names Description

17008K| 7 —ARZY 7(S/7Zw ) 18N | 25d0emm 1850 757 87962 7Oy (KYOsHO Od /&)
Color Strap (S/Black) 18pcs 2.5x102mm 18 pes. Black Apron (KYOSHO Logo/Black)
1701BK AZ—=ZANZY T (M/TZv7) 18X | 3505mm 1850 7597 96161 | BV 71 VIO IA N NZ Y ZEAYIA b
Color Strap (M/Black) 18pcs 3.5x150mm 18 pes. Black Setting Weight Weights for balance adjustment
36275 Kyosho F—ALRZA4/N\—FhH—)L 961658 7ILZ T —7 (40x2500mm) T« DFE. HRAT—7
Kyosho Team Driver Decal Aluminum Tape (40x2500mm) Tape to repair/reinforce body
36276 KYOSHO AJ 7 A—JL AR DEE IC b ol
KYOSHO Logo Decal Most suitable for fixation of the wiring
80823 |BigK20EY hYyv ~ Ty 1 X /1200x600mm
BK | Big K 2.0 Pit Mat Black (61x122cm) | Size / 1200x600mm
80823 | BigK20 EY kv Kk Ly R H - X /1200x600mm
R Big K 2.0 Pit Mat Red (61x122cm) Size / 1200x600mm

AF4*J—IJlL YUICHI KANAI TOOLS

AP

A

IS—V %

A

Part Names

Description

Part Names

Description

YKWO003| KANAI TOOL ¥4+ AR 54 /(= (6mm)| zhznty hOBEEHHH £T, YKW025| KANAITOOL 6 &L ¥ F R 54 /8=(25mm) | 3mm=*+ v FEXBY —)L
B KANAI TOOL Screw Driver (Flat/6mm) | There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (2.5mm) | Tool for 3mm Cap screw
YKW003| KANAI TOOL Ey k(¥4 F2Z /6mm) | <7 F8 ZNENEY MOERTDHDET,
B-1 | KANAI TOOL Bit (Flat/6mm) Spare There is a bit single article of a spare.
YKWO05| KANAI TOOL Y1 FAR 74 \=Bmm/ AV7) | #nZnty hOBSEDHH T, YKW025| KANAI TOOL E'v k(6 £ /2.5mm) | X7 F
B KANAI TOOL Screw Driver (Flat/3mm/Long) | There is a bit single article of a spare. B-1 | KANAI TOOL Bit (Hex/2.5mm) Spare
YKWO05| KANAI TOOL £y MY 472 /3mm/ OV 7)) | Z~7 F YKWO030| KANAI TOOL 6 &L Y F K54 /\=(3.0mm) | 4mm=* + v 7 XY —JL
B-1 | KANAI TOOL Bit (Flat/3mm/Long) | Spare B KANAI TOOL Hex Wrench Driver (3.0mm) | Tool for 4mm Cap screw
YKW006| KANAI TOOL 75 X R 54 /\=(No.1) | 3~4mm 7S X EZRBY —IL ZhEnty hOBRFNHD T,
B KANAI TOOL Screw Driver (No.1) | Tool for 3~4mm Phillips screw There is a bit single article of a spare.
TNEREY NOEBRFNHDET, YKW030| KANAI TOOL E'w k(6 & /3.0mm) | 2~7
There is a bit single article of a spare. B-1 | KANAI TOOL Bit (Hex/3.0mm) Spare
YKW006| KANAI TOOL E'w b (7ZZ /No.1) | X7 F YKW030| KANAITOOL =)L ¥ b K54 N=(30mm) | 4mm=*+ v FEZBY —)L
B-1 | KANAI TOLL Bit (Screw Driver/No.1) | Spare BPB | KANAI TOOL Ball Point Driver (3.0mm) | Tool for 4mm Cap screw
YKW007| KANAI TOOL 75 AR 54 /{=(No.2) | 2~2.6mm~7 5 R EZRY—/L ZhZhEy NOBERENHDET,
B KANAI TOOL Screw Driver (No.2) | Tool for 2~2.6mm Phillips screw There is a bit single article of a spare.
ZNENEY NOBRTOHDET, YKWO030| KANAITOOL E' b (R—=JLRA >k /3.0mm) | 27 F
There is a bit single article of a spare. BPB-1 | KANAI TOOL Bit (Ball Point/3.0mm) | Spare
YKW007| KANAI TOOL B k (FZ5 X /No.2) | ZR7 YKWO055| KANAI TOOL iy 7 2 R 54 )N\=(5.5mm) | 3mm7 v kY —JL
B-1 | KANAI TOOL Bit (Screw Driver/No.2) | Spare BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
vkwoos| LA —ILL > F(1/8 41 )| k1 =L+y hkEY—IL FNENEY FORRFD BN ET,
T-Wheel Wrench (1/8 Size) Tool for Wheel nut There is a bit single article of a spare.
YKWO11 ZIXF(5.5-7.0) YKWO055| KANAI TOOL £y k (1R 7 Z /5.5mm) | 2 =7 F3
Spanner (5.5-7.0) BXB-1 | KANAI TOOL Bit (Box/5.5mm) Spare
YKWO12 ZJXF(6.5-8.0) YKW070| KANAI TOOL vy 7 A K54 )X—(7.0mm) | 4mm=+ v kY —IL
Spanner (6.5-8.0) BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
YKW020| KANAITOOL 6 8L > F R 51 /8= | 3mm~A v ¥ ZEZBY—IL ThENEY NOBRTDHD XY,
TC | 2.0mm/FH>d—RK) _ Tool for 3mm Hex screw There is a bit single article of a spare.
KANAI TOOL Hex Wrench Driver | znznpy ho#gRsEhsn s, | [YKW070[ KANAITOOL Ev K (R 7 Z /7.0mm) | A<7F
(2.0mm/Ti-Coating) There s a bit single article of a spare. BXB-1 | KANAI TOOL Bit (Box/7.0mm) | Spare
YKW020| KANAI TOOL £y M6 £ /2.0mm/ 75> 1~ h) YKWA02 ANFEv ~(55-7.0/6.5-8.0)
TC-1 | KANAI TOOL Bit (Hex/2.0mm/Ti-Coating) Spanner (5.5-7.0/6.5-8.0)

53



ILYKMYUw%Y ELECTRIC

FS
Description

AP

ES
Description

AV

Part Names Part Names

K=V 2&

282P-HC-59-HV-RS

S

High power type battery

IS—VY 4

2S1P-HardCase-8

GACO100 Gens ace LPo Ny 7)=70775- (26t /%ER) | YR/ 7Y —FREREICHER 70601 KYOSHO SPEED HOUSE 118 A XY —L X
Charger Safeguard 2-6S Battery Protector | Use when charging a Lipo battery TORX 8 BLS KV2000 75 YL ZE—%—(Kv2000)
G LPo Ny 5 —t—7/\y 7 (BOX 547 KYOSHO SPEED HOUSE Sensorless Brushless Motor
GACO101 | Gang ace LiPo /B;ttjery Sale B;Z ((BOX/;t;pe; TORX 8 BLS KV2000 for 1/8 scale cars (Kv2000)
R246 | ¥ aAvEyH¥—o—7)L 150mm | €y —{75Y L AE—9—F 70602 KYOSHO SPEED HOUSE 1BLT1Ey MNEEVH—LAE-9—
-8581 | Silicone Sensor Cable 150mm For Sensored Brushless Motor TORX 8+ BLS KV2300 kv {& :2300KV
R246 | YU vty Y—4—TJL 170mm | v I—HT 59 L AE—5 —F KYOSHO SPEED HOUSE or 1/8 Readyset sensorless motor
-8582 | Silicone Sensor Cable 170mm | For Sensored Brushless Motor TORX 8+ BLS KV2300 kv rate : 2300KV
R246 | ¥yt H¥—r—7)L 190mm | €Y —{TS5Y L AE—9—H 80907 KYOSHO SPEED HOUSE YL F Iy 7Y =Fryh— | Ny FU—0IAVT 1Y 3 v % EEEH
-8583 | Silicone Sensor Cable 190mm For Sensored Brushless Motor KYOSHO SPEED HOUSE MULTI BATTERY CHECKER | Easy measurement of battery condition
R246 | ¥yt yH—7—7)L 210mm | €Y —(TS5YLAE—9—F 82047 KYOSHO SPEED HOUSE 184 AR —L ATV
-8584 | Silicone Sensor Cable 210mm For Sensored Brushless Motor BRAINZ 8 ESC T-4-FAE-RavrO-7—
KYOSHO SPEED HOUSE Sensorless Brushless ESC
BRAINZ 8 ESC for 1/8 scale Motor
I\vF'J— BATTERY

S

Part Names Description Part Names Description
GABIO01PB Gens ace LiPo HV 5000 DRy 7Y — GABA202 Gens ace LiPo 4000 DRy 7Y —
(100C/7.6V/ ¥ a—N) Li-Po Battery AhL—K/Cy 7 (60C/7.4V) | Li-Po Battery
GA-B-100C-5000- BHAY A FINy T — GA-B-60C-4000- EHAYA TNy T —

High power type battery

(GAB1202PB

Gens ace PSE LiPo HV 6000
(100C/7.6V/LCG)
GA-B-100C-6000-
2S1P-HC-49-HV-LCG

YRy 7 —

Li-Po Battery
BHEAYA TNy T —
High power type battery

. —T[ =1

71324

SPEED HOUSE 7.2V 36HV Ni-MH /Xy 7 —
SPEED HOUSE 7.2V 36HV Ni-MH Battery

BEEZ YT ILKRNYTY—
High voltage Ni-MH Battery

Y—IJL TOOL

ERES ACNE kS SRR IN—Y % AFN
No. Part Names Description No. Part Names Description
36219 SPFHA7IvI)—<T— T« D% ~FRE T ICEF) 36261B KRF 7Y LA RYART 4 99— ANL=b | KU 7RF o« BB =
SP Knife Edge Reamer Tool for making holes on bodies. KRF Stainless PC-Body Scissors Straight | Scissors for PC-body.
36219P SPHA 7Ty I )=~ TS| RF« D> MERETICEF 362628 KRF A7V LA RYARTA Ny 5= H=7 | RUARF 1 BAY 2
SP Knife Edge Reamer Plus | (E&f¢Z) KRF Stainless PC-Body Scissors Curve | Scissors for PC-body.
Tool for making holes on bodies. 20O L > 7 (5.5/7.0/8.0/10mm)
(with Measurement Steps) 80165 | Cross Wrench (5.5/7.0/8.0/10mm)
AITFVARGYR G147 (Ly R)
36229R Maintenance Stand High (Red)
AYFFYARIYR O=947(7797)
36230BK Maintenance Stand Type Low (Black)

-ll RyZZ+/\v% BOX-BAG

54

=Y AR JAGAE N
Part Names Description Part Names Description
80460 £y ki 7 X DX T BRI 5ol g7613c| KYOSHO Fr YT T S | 4 X/ 250x410x360mm
Pit Box DX Good for storing tools KYOSHO Carrying Bag S Size / 250x410x360mm
4 X /542x300x397mm g7614c| KYOSHO Fv YUY /Ny Y M| 5+ X /300x500x450mm
Size / 542x300x397mm KYOSHO Carrying Bag M Size / 300x500x450mm
80461 Ev hRy IR TR ICRE g76150| KYOSHO Fr YUY Y /Ny L | 4+ X /350x550x540mm
Pit Box Good for storing tools KYOSHO Carrying Bag L Size / 350x550x540mm
o X / 420x240x330mm 87618 | KYOSHO v VI T=2(T797)| ¥ X /320x560x220mm
Size / 420x240x330mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
80462 YV—JLiky I X -+ X/ 330x230x65mm 87619 | KYOSHO Fv VT =2 (L R)| % X 1320x560x220mm
Tool Box Size / 330x230x65mm KYOSHO Carrying Case (Red) | Size / 320x560x220mm
80463 =Yy 7 A L o X/ 410x264x43mm
Parts Box L Size / 410x264x43mm
80464 K=Yy I ZM 1 X/ 232x122x32mm
Parts Box M Size / 232x122x32mm
80465 =YY YRS - X /120x83x25mm
Parts Box S Size / 120x83x25mm
80466 JX—YIRy 7 XSS - X /89x36x26mm 3 A
Parts Box SS Size / 89x36x26mm 3pcs




JACVE4
Part Names
>V 2(3g)

&

Description

7 v R U X

HG Joint Grease

96162 Ring Gear Grease (3g) Fluorine special grease.
v DEFRE RS
Reduces wearing of gear

96508 HG Y31 Y kT UR YaA v NBBETYR

Grease for joint part.

TR/ -V OTSBICER ERENZ
Use into metal joint parts. Reduces the wear

IN—V % AR IN—V £
Part Names Description Part Names
>\ A4 )L#300 (80cc) SIL | YUY )L#1300 (40cc)
0300-8 | Silicone il #300 (80cc) 1300 | Silicone Oil #1300 (40cc)
SIL | Y3y )L#350 (80cc) SIL | &Y arA1)L#2000 (40cc)
0350-8 | Silicone Oil #350 (80cc) 2000B | Silicone Qil #2000 (40cc)
SIL | >Y3a> A1 )L#400 (80cc) SIL | &Y YA )L#3000 (40cc)
0400-8 | Silicone Oil #400 (80cc) 3000B | Silicone Oil #3000 (40cc)
SIL | YA+ )L#450 (80cc) SIL | YUY 7 )L#4000 (40cc)
0450-8 | Silicone Oil #450 (80cc) 4000B | Silicone Oil #4000 (40cc)
SIL | 2Yar#A-)L#500 (80cc) SIL | 2Y3a>#-)L#5000 (40cc)
0500-8 | Silicone Oil #500 (80cc) 5000B | Silicone Oil #5000 (40cc)
SIL | >YIayA-)L#550 (80cc) SIL | ¥YO>A-)L#6000 (40cc)
0550-8 | Silicone Oil #550 (80cc) 5y c—m@| | 6000B | Silicone Qil #6000 (40cc)
SIL | ¥Y Oy )L#600(80cc) | | forshocks. SIL | &Y v A )L#7000 (40cc)
0600-8 | Silicone Oil #600 (80cc) 7000B | Silicone Oil #7000 (40cc)
SIL | YOy #-)L#650 (80cc) SIL | YUY 7 )L#8000 (40cc)
0650-8 | Silicone Oil #650 (80cc) 8000B | Silicone Oil #8000 (40cc)
SIL | 2Y3a>#-)L#700 (80cc) SIL | Y327 )L#9000 (40cc)
0700-8 | Silicone Oil #700 (80cc) 9000B | Silicone Oil #9000 (40cc)
SIL | YOy )L#750 (80cc) SIL |2 >A-)L#10000 (40cc)
0750-8 | Silicone Oil #750 (80cc) 10000B | Silicone Qil #10000 (40cc)
SIL | YA )L#800 (80cc) SIL | ¥ YA )L#15000 (40cc)
0800-8 | Silicone Oil #800 (80cc) 150008 | Silicone Qil #15000 (40cc)
SIL | YA+ )L#850 (80cc) SIL | &Y d>74)L#20000 (40cc)
0850-8 | Silicone Oil #850 (80cc) 200008 | Silicone Oil #20000 (40cc)
SIL | )7 )L#30000 (40cc)
30000B | Silicone Oil #30000 (40cc)
SIL | 2> )L#40000 (40cc)
40000B | Silicone Oil #40000 (40cc)
SIL | &) >A-)L#50000 (40cc)
50000B | Silicone Oil #50000 (40cc)
SIL | 2> )L#60000 (40cc)
600008 | Silicone Oil #60000 (40cc)
SIL | Y Y7A)L#100000 (40cc)
100000B| Silicone Oil #100000 (40cc)

YUY AAIL SILICONE OIL

NFS
Description

T7H
for diffs.

SIL
200000

UAGVE4
Part Names

1) A7 A JL#200000 (40cc)
Silicone Oil #200000 (40cc)

SIL
300000

1) Q> 7 A JL#300000 (40cc)
Silicone Oil #300000 (40cc)

SIL
500000

1) A7 JL#500000 (40cc)
Silicone QOil #500000 (40cc)

SIL
1000000

Y Q7 )L#1000000 (20cc)
Silicone Oil #1000000 (20cc)

TIAI - A1)l CHEMICAL - OIL

ES
Description

T7H
for diffs.

55



EX-Fyh - UDT .09y v—(1)

Screw, Nut, Ring, Washer

& 2% A [ 2 A [ 2 AM
No. Parts Names Quantity No. Parts Names Quantity No. Parts Names Quantity
cuvy 75vIFA(OvFy b FHVINAYRER
@ C-Ring @I Flanged Nylon Nut @mmmm Titanium Bind Screw
CUZ(CT1/10A) Fv N M4xE.6)75 > Y 74 OV(BA) JA > REX(M3X8)(F5 > /10A)
1-C11 | c-Ring(C11/10pcs) 10pcs| | 1-N4OS6FN | \yt(M4x5.6) Flanged Nylon (5pes) | °P°S 1-S03008T | ging Screw(Titanium/M3x8/10pcs) | 1OPCS
EUVY Fy NMAB6) 7509 FAOVRF-L v KJBA) N4> REZ(M3x10)(F5 ~/10A)
@ E-Ring 1-N4056FN-R Nut(M4x5.6) Flanged Nylon (Steel/Red/8pcs) 8pcs 1-S03010T Bind Screw(Titanium/M3x10/10pcs) 10pcs
EU >4 (E1.5/10A) @I FILITSUIFAOVF YR A Y REZ(M3x12)(F5 ~/10A)
1-B015 | E Ring(E1.5/10pcs) 10pcs Aluminium Flanged Nylon Nut 1-808012T | ging Screw(Titanium/M3x12/10pcs) | 10PCS
EU >4 (E2.0/10A) F9 MMA5) 7559 FAOUFLI/T-IRAN) (]mmmmm REUAY I RER
1-E020 E-Ring(E2.0/10pcs) 10pcs 1-N4045FNA-G Nut(M4x4.5) Flanged Nylon (Alumi./Gold/4pcs) 4pcs Button Hex Screw
EU >4 (E2.5/10A) NAYRER KT 2 EZ(M2x4) (N 2 Z/T0A)
1-E025 E-Ring(E2.5/10pcs) 10pcs @mmmmmm Bind Screw 1-512004H Button Screw(Hex/M2x4/10pcs) 10pcs
EU >4 (E3.0/10A) A ¥ REZ(M2.0x6/10A) KT 2 EZ(M2x5)(~y 2 Z/T0A)
1-E030 | £ Ring(E3.0/10pcs) 10pcs 1-802006 | gjng Screw(M2.0x6/10pcs) 10pcs| | 1-812005H | gyion Screw(Hex/M2x50pcs) | 10PCS
EU >4 (E4.0/10A) N > REZ(M2.6x4/10A) RV EZ(M2.6x5) (N 2 Z/10A)
1-E040 | £ Ring(E4.0/10pcs) 10pcs 1-802604 | ging Screw(M2.6x4/10pcs) 10pcs| | 1-512605H | gion Screw(Hex/M2.6x5/10pcs) | 1OPCS
EU>4'(E5.0/10A) A ¥ REZ(M2.6x6/10A) R > EZ(M3x4) (N 27 Z/10A)
1-E050 | £ Ring(E5.0/10pcs) 10pcs 1-802606 | ging screw(M2.6x6/10pcs) 10pes| | 1-813004H | g, 1160 Screw(Hex/M3x4/10pcs) 10pcs
EU>4'(E6.0/10A) A > REA(M2.6x8/10A) R > EZ(M3x5) (N 27 Z/10A)
1-E060 E-Ring(E6.0/10pcs) 10pcs 1-802608 | gjpg Screw(M2.6x8/10pcs) 10pcs 1-813005H | gyt Screw(Hex/M3x5/10pcs) 10pcs
EY>Z(ET.0/6A) N1 Y REZA(M2.6x12/10A) RY >V EZ(M3x6) (Y 7 Z/10A)
1-E070 | £ Ring(E7.0/6pCs) Bpes 1-802612 | ging screw(M2.6x12/10pcs) 10pcs| | 1-813006H | gyion Screw(Hex/M3x60pcs) | 10PCS
EU >4 (E10.0/6A) A > REZ(M2.6x18/10A) R~ EZ(M3x8) (N 27 Z/10A)
1-E100 E-Ring(E10.0/6pcs) 6pes 1-502618 | gjpg Screw(M2.6x18/10pcs) 10pcs 1-813008H | g 1105 Screw(Hex/M3x8/10pcs) 10pcs
- Fvhk N > REZ(M3x6/10A) RSV EZ(M3x10)(~Nv 7 Z/10A)
@ Nut 1-803006 | ging Screw(M3x6/10pcs) 10pes| | 1-813010H | g1t Screw(Hex/M3x10/10pcs) | 1OPCS
Fv ~(M2x1.6/10) A > REA(M3x8/T0A) RG>V EZ(M3x12)(Nv 7 Z/10A)
1-N2016 Nut(M2x1.6/10pcs) 10pcs 1-803008 | gjpg Screw(M3x8/10pcs) 10pcs 1-813012H | g yon Screw(Hex/M3x12/10pcs) 10pcs
+v k(M2.6x2.0/T0\) A > REA(M3x10/10A) RG>V EZ(M3X15) (N 7 A/10A)
1-N2620 | Nyt(M2.6x2.0/10pcs) 10pcs 1-803010 | ging Screw(M3x10/10pcs) 10pes| | 1-S13015H | 10 Screw(Hex/M3x15/10pcs) | 1OPCS
Fv k(M3x2.4/10A) A > REZ(M3x12/10A) WGV EZ(M3X18)(~v 7 Z/10N)
1-N3024 | \yyt(M3x2.4/10pcs) 10pcs 1-803012 | ging screw(M3x12/10pcs) 10pcs| | 1-513018H | gion Screw(Hex/M3x18/10pcs) | 1OPCS
Fv k(M4x3.2/10A) A > REZ(M3x16/10A) R~ EZ(M3x22)(~v 7 Z/8A)
1-N4032 | \(M4x3.2)(10pes) 10pcs 1-803016 | ging Screw(M3x16/10pcs) 10pcs| | 1-513022H | g0 Screw(Hex/M3x22/8pcs) 8pes
PN FILZF vk A ¥ REZ(M3x18/10A) R 2 EZ(M3x25) (N 7 Z/5A)
@ Aluminium Nut 1-803018 | ging Screw(M3x18/10pcs) 10pes| | 1-813025H | gt1on Screw(Hex/M3x25/5pcs) Spes
Fv M (M3x2.4)(FIL3/L v R/5A) A > REA(M3x30/10A) K% > EZ(M3x35)(~v 7 Z/5A)
1-N3024A-R| Nyt(M3x2.4) (Aluminium/Red/5pcs) | OPCS 1-803030 | ging Screw(M3x30/10pcs) 10pes| | 1-813035H | gytton Screw(Hex/M3x35/5pcs) 5pes
- FA4OYF Yk A > REZ(M4x6/10) KT 2 EZ(M4x8)(~y 2 Z/T0A)
@ Nylon Nut 1-504006 Bind Screw(M4x6/10pcs) 10pcs 1-S14008H Button Screw(Hex/M4x8/10pcs) 10pcs
Fv K (M2.6x3.0) 71O (5A) N\ > REZ(M4x10/10A) RV EA(MAXT0)(~Nv 2 X/10A)
1-N2630N | Nyt(M2.6x3.0) Nylon (5pes) Spos || 1-S04010 | ging Screw(M4x10/10pcs) 10pos| | 1-S14010H | Bytton Screw(Hex/M4x10/10pcs) | 10PCS
Fv ~(M3x3.3) 71O (5A) A ¥ REZ(M4x15/10A) R > EZ(MAX12) (N Y 7 Z/BA)
1-N3033N | nyt(M3x3.3) Nylon (5pcs) 5pes 1-804015 | Bing Screw(M4x15/10pcs) 10pes| | 1-814012H | gt1on Screw(Hex/Maxi 2/6pcs) 6pcs
Fv M (M3x4.3) 71O (5A) A > REA(M4x20/10A) KT 2 EZ(MAx15) (N & Z/5A)
1-N3043N Nut(M3x4.3) Nylon (5pcs) 5pcs 1-804020 | gjpg Screw(M4x20/10pcs) 10pcs 1-814015H | g 1o Screw(Hex/M4x15/5pcs) 5pcs
Fv K (M4x55) 10O (5A) RAYRTYEVIER KT 2 EZ(MAx18) (N & Z/5A)
1-N4055N Nut(M4x5.5) Nylon (5pcs) 5pes m Bind Self-Tapping Screw 1-514018H Button Screw(Hex/M4x18/5pcs) 5pes
Fv K (M5x5.0) 7 O (5A) TP/ > REZ(M2x8/10A) RE > EZ(MAx20)(~ v 7 Z/5A)
1-N5050N | nyt(M5x5.0) Nylon (5pcs) Spos | 1-S02008TP| 1p ging screw(M2x8/10pcs) 10pcs| | 1-514020H | gyon Screw(Hex/M4x20/5pcs) 5pes
Fv K (M6x6.0) 7 O~ (5A) TPINA ¥ REZ(M2x10/10) R~ EZ(MAx22)(~v 7 Z/5A)
1-NBOBON | nyit(M6x6.0) Nylon (5pcs) Spes | |1-802010TP| 1p ing Screw(M2x10/10pcs) 10pes| | 1-814022H | g, 160 Screw(Hex/M4x22/5pcs) 5pes
@ FILEFAOYF Y S 1p| TP/UA ¥ REZ(M2.6x6/10A) (]mmmmmm FIUREIAY T AER
- Aluminium Nylon Nut 1-802606 TP Bind Screw(M2.6x6/10pcs) 10pcs Titanium Button Hex Screw
Fv MM2.6x3.0) 740 (FILI/HY XS 5A) TP\ >~ REZX(M2.6x8/10A) RV EZ(M2.6x6) (N7 R/FTV/5N)
1-N2630NA-GM| . 1(12,6x3.0) Nylon (Aluminium/Gunmetalfspcs) | SPCS | |1-S02608TPB| 1p Bing Screw(M2.6x8/10pcs) 10pes|  (1-S12606HT| g 100 Screw(Hex/Titanium/M2.6x6/5pcs) | SPCS
PR TP/ > REZ(M2.6x12/10A) REVEAM3XE) (N7 R/F5 /8N
gl Flanged Nut 1-502612TPB TP Bind Screw(M2.6x12/10pcs) 10pcs 1-513006HT Button Screw(Hex/Titanium/M3x6/8pcs) 8pes
Fv h(M3x3.7) 75> Y (10A) TP/ > REZ(M3x8/10A) RV EA(M3X8) (N 7 A/F5/8A)
1-N3037F | \yt(M3x3.7) Flanged (10pcs) 10pcs| | 1-S03008TP| 1p ging screw(M3x8/10pcs) 10pcs| | 1-813008HT)| g4 Screw(HexTitaniumiM3x8/8pcs) | 8PCS
Fv N (Mdx4.5) 75> (10A) TP/ > REZ(M3x10/10A) RE Y EAMIXI0) (N JR/FF/8A)
1-N4045F Nut(M4x4.5) Flanged (10pcs) 10pcs 1-803010TP| 1p gjng Screw(M3x10/10pcs) 10pcs 1-813010HT| Bytion Screw(Hex/Titanium/M3x10/8pcs) 8pcs
FILZTSVIF YR TPINA ¥ REZ(M3x12/10) REVERM3XI2) (Ny 7 R/F 5 V/8N)
al Aluminium Flanged Nut 1-803012TP TP Bind Screw(M3x12/10pcs) 10pcs 1-S13012HT Button Screw(Hex/Titanium/M3x12/8pcs) 8pcs
Fu NMexd5) 7509 (FILZ/HYAFJAN) TP/ > REZ(M3x15/10A) R VERM3XI5) (Ny 2 A/F 5 V/8A)
1-NAQ4SFA-GM Nut(M4x4.5) Flanged (Aluminium/Gunmetal/dpcs) 4pes 1-S03015TP| 1p ging Screw(M3x15/10pcs) 10pcs 1-813015HT| gon Screw(Hex/Titanium/M3x15/8pcs) 8pes
TP/ > REZ(M3x18/10A) RV EAM3X22) (N 2 Z/F 5 [4N)
1-S03018TP| 1p ging Screw(M3x18/10pcs) 10pcs| | 1-813022HT) g1t Screw(HexTitanium/M3x22/dpes) | 4PCS
TP/ > REZ(M4x10/10A) RY Y ER(MAXE) (N5 R /FH /5N
1-804010TP| 1p Bing Screw(M4x10/10pcs) 10pes|  |1-S14008HT)| gyt Screw(Hex/Titanium/M4x8/5pcs) | SPCS
TPINA ¥ REZ(M4x15/10\) RV EAMAXT2) (N 2 R/ FH Y [4N)
1-804015TP TP Bind Screw(M4x15/10pcs) 10pcs 1-S14012HT Button Screw(Hex/Titanium/M4x12/4pcs) 4pcs
TP/XA > REZ(M4x20/10)
1-804020TP| 1p Bing Screw(Mdx20/10pcs) 10pcs
TyEVITIRE ANy I ZAER

56

(i

Self-Tapping Button Hex Screw

1-S12606 TPH

TPIRY ~ EZ(M2.6x6) (v & Z/T0A)
TP Button Screw(Hex/M2.6x6/10pcs)

10pcs

1-S13008TPH

TPARS ¥ EZ(M3x8mmA w7 Z/10A)
TP Button Head Screw(M3x8HEX/10pcs)

10pcs

1-S13010TPH

TPIRS Y EZ(M3x10mmAY 7 Z $6.6/10A)

10pcs

TP Button Head Screw(M3x10HEX¢6.6/10pcs)




EXFybh - UVT D9y v— (2)

Screw, Nut, Ring, Washer (2)

RE ‘ B A RE ‘ B A% RE Er3 AH

No. Parts Names Quantity No. Parts Names Quantity No. Parts Names Quantity
@]mmmmmm FrvTER Dmmm YIANVIRAEZR Dmmmm f@jﬂf%lﬁx

Cap Screw Flat Head Hex Screw Titanium Flat Head Screw
rseas0n | Cor S ey | |5Pes || 1532808 | s sxaronen [10Pes| | 1-s38008T | £ o | 10Ps
rS22610 | oS oy |SPes| | 132808 | e s sxanoen 10Pes| | 1380121 |2 izt | 10Pes
rseastz | ey |5Pes || 1S3000sH | anaopesy [10655| | 1834008T | 2 e | 5755
1522616 | o S emisaaspy | 5P || 1S3000 | B ananopesy [10Pes| | 1340107 | 2 ammdiles)| 5755
1-523006 gaz éﬁkﬁé@?ﬁgm Spes 1-833008H 33 :;?d('\gf:ﬁg((}il\e;//lasis//zg;:)s) 10pes| | 1-S34015T Za?Ht;;(gﬂclﬁ(?i)tglﬁn;/m/%g/spcs) Spes
1823008 | Sor S v spos || 1-539010H | £ L ouniatrionen 10058 | TS34020T | ictpes| s
FS2010 | S iopeey | |SPes || Sa0nen | evaanopon [P | DI e Screw
rse0tz | ey |5Pes || 300t | B s aopoe) [1065s| [1-S30008HT| G mamnates | 575
FS201S | o iy | |5Pes || 1S30te |E eaasaopon) [1065s| [ 1-Sa008H T G amnes | 5755
rS2018 | o ey | |SPes || 15300t |2 earasaropoe) [106es| [ 1-S30108T| ot | 8555
rs2a020 | Cor ST ey | SPes || 130080 | eargoapoe) [10Pes| 15012 2t | £
rse0ze | ey |sPes || a0t | eanaopesy [10655| [ 1-S30015HT st | 575
52025 | o S ey | |5Pes || 1S300 | anaopes) [10P5s| [ 1-S0teH T et | 5755
rs2a0s0 | G e | |5Pes || Sa0n0n | eatastonopon) [10PCs| [ 1-S40108T| a0 | 575
2035 | o S ey | |%Pes || 1Sa0re | eatastaopon) [10Pes| | 1-S01SHT s | 575
rsRa010 | ey |sees || 1Ssaons | entastaonot) [10655| | 1-Sa402sHT o e g)| 7S
7oV IfFEr Yy TER YIEZX(MEx18)(Ny 7 X/6A) FIVYSIYEVTER

M Flanged Cap Screw 1-834018H Flat Head Screw(Hex/M4x18/6pcs) 6pcs m Titanium Flat Head Self-Tapping Screw
1-SEI006F | Cap Scrommngecrines) | 5| | TSHOZOH | Rt fend S oumactipen | 8| | SneTeT | 1o i pes) 195
SEI00EF | Cop S crommaFangeaioes) | %8| | TSMOZH | Ftfond Scromioumazaen | 8| | SR 1o 09
rs2006F | C S aguareneyy || | D e g Sorew || S0 1o oot aes) 7S
1-S2A010F | G S croméntoPiangedionesy | 5P| | 1SSE08TR | TE B e bones) 1998 [ SSH01STRT | 17 g pe | 95
Dmmmmmm ;Tla?liz\d Screw 1-532608TP :ll'—E:gI:t ﬁ;g\/gc-g)\;ls(l{/RZ?‘S);gSMOpcs) 10pcs 1-834020TPT :FrPPl?l;?HSjg::/rl:v;((?ito;n(ijm?MZx/zg/i\p)cs) 4pes
1832006 | 1 e Scemizniiones) | [10Pes| [1-532006TP | 10 2 opes) [10Pes| |53z TPT 1 P isape| P55
532000 | 1 i Sz oopos  [10Pes| [1-532008TP | 107 R dopesy [10pes| | (D 2R e

1-S92612 | 1 e Scemiasnopes) | [1090s] [1530010TP | 10 7 E  onopes) [10Pcs| | T-sezooe |2 eops) [10pes
1-533006 I?IL; :;id(l\gfr)g\sﬂ/(:vlosi\g/10pcs) 10pcs 1-833012TP :ll'—ggl"?t 5‘;5:1’%?:;\5(/!\;§x)1\%/10pc5) 10pcs 1-842010 I?R_o/:niéél"\gfv)((l\lllggé)/%)pcs) 10pcs
1-533008 IZ: :;Z\él\gf:\?v/(:\/l%i\s)HOpcs) 10pcs 1-S33015TP IEEIZ lIi\ez;<(j’v§:)r(;vs(/l\}lgx]‘l\éﬂOpcs) 10pcs 1-842015 Fj:o/:niéé'r\gi)((l\]/lg)ggﬁ)pcs) 10pcs
FSI010 | 1 e Soewanionopes  [10pes] [1-S24018TP | 1o 72 anopos) [10Res| | Tsezezs |2 eeopes)[10Pes
a0tz | opey  [109cs] [1-S0a0201P | 10 7 onopes) [10Pcs] | Tsezssn |2 aopes)|10Pes
1-833016 :ZIL: If;id(]\gfélv?l{/l]S?({EHOpcs) 10pcs 1-834025TP :::E*'J:‘l; E\;g\girj\n?(/lvllfx;\%HOpcs) 10pcs 1-843006 I:o/:nﬁééx\?/)((l\%lg/i\())pcs) 10pcs
1-833030 :: :;?él\gfr):jvo(l{llg?(;))/wpcs) 10pcs m :Zla?Ife‘;dt;\glz;";;;;i:gﬁ-lz‘xZScrew 1-543012 ;—o/:ni\éé'r\g\i)((l\]/liggﬁ)pcs) 10pcs
1-534006 I?IL: If;id(,\g:;:a?v/(:\/lai\G)NOpcs) 10pcs 1-832612TPH IEEIZ Ee;;é,\gfre?\;/((]Hze)i//l\\/I;g(éﬁ()gé; 10pcs m I?i—o/:rfi I{Ieta\d/ g;lf‘épping Screw
FSM012 | 1 e Semantanopes) [10PCS] [ HS0I0TPH 1 i Onomes) [10Pes| | 1-542008TP | 10 tpes)[10Pes
SM015 | e Seemmaniopes  [10PCS] [ HS01STRH 1 e viasopes)10PCs| | 1-542010TP | 10 onopes) |1oPes
SM018 | o SoremMentbopos  [1090s] - [FS020TPH 10 i e atnopes) 10PCs| | 1-S43008TP | 10 atpes) [10Pes
804020 | 1 e Seemminzonopes)|10PS S4012TP| T2 pun ScrowM2HOpcs) | 10PES

1-S43015TP TP AEZ(MSX15/10) 10pcs

TP Round Screw(M3x15/10pcs)

57



EX-Fyhk-U2J -Tvv—(3)

Screw, Nut, Ring, Washer (3)

RE | BE AH RE | B AH RE | B AM
No. Parts Names Quantity No. Parts Names Quantity No. Parts Names Quantity
] Ste\tyslz:riv? @ VUVa/sh/e:ﬂ N @ ;hﬁw

S59003 | ol Serewxa 0pcn 0pcs) | 1200608 it o anopes) | [10Pes| | 98048 | g Sen 40203 pes) [10PCS
1859004 | o rewoartpen topcs| | 1W2s0705 | o) [106cs| | sesat | o011 20:310pcs) |09
1-S52005 | Gt SeromMEnSI10ps t0pcs) | 1Wa0070S | i ucosnones) | [10%es| | seeaz | G003 opes) [10P°S
1S59006 | Gt crew(0pen 10pcs) | 1WA0080S | o ucueoopes) | [10Pes| | S84 | o a0 0.3 opes) [10P°S
S59008 | ¢! rewaaiOpen f0pcs) | 1WA0810 | o ot anopes) | [10Pes| | 98844 |G S04 20 0pes) [10PS
FSS010. | ol drempeionopesy | [100s] | 1W01010 | e et [1omes| | sesae | a0y | oS
1SS012 | G SeromManzintpes 10005 | 1Wa01005 | o opee) [10Pes| | 98847 | o i Selo 0 e | P
FSS014 | Gt SeromM 45pcs Spos | | 1WAOTO08 | ot et o) [109%5] | 96848 |G som Smiopes) |10Pes

Ty hEX(M3x18/5A) 7w ¥ —(M4.5x10x0.5/10A) 13x16x0.15 mm=/ &x SUS (10A)

1-853018 Set Screw(M3x18/5pcs) 5pcs 1-W451005 Washer(M4.5x10x0.5/10pcs) 10pcs 96772 13x16x0.15mm Shim SUS 10pcs
1859020 | & revozapen oo | | 1-WS00805 | wocrorsui0 opes)  [199%%] | 96778 |60 Smim(apon spes
85025 | s rewxzaen pos | | 1W501208 | worrorsurzeiopes) |19 | 96774 | 500 mm Smim(spo spos
1554004 | G S ramMirdi10pcs t0pes| | 1701105 | ottt nosopesy ||| 96775 | G0 smm Smiopesy _|10Pes
1S54005 | Gt cerew(Méatpen o | O S Washer 96946 | 151650, 15mm Smi1opes) _|10PeS
1$54008 | ! rcwMéxiOpen 109cs| (13006155 WacnarSpringhanent srcpcs 1008 | 98947 | i S st ommopes) |109cS
FSSI010. | ! SorewMixi0en epes

1S54012 | G Serommni2intpesy[109°5

S54020 | Gt SeromMir205pen Spes

1555004 | ol e oeaspen spes

1855040 | o rcwndarsnen spes

58




"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEIIAERERICRSETWEEEZEXRT

OBRmEIHOLULIED BLUTUESTZHBAETEART /=Y P AT aV/\—VYEEA
U JTERDICEITENTEED,

ON—VIERETEEBALTWLLEMN BEICTHREVWSSIEF. ZEAY A
VIay I THBATEIENTEEXT,

XEXIWAEICE D REEFHRDERD T, RBWEBY 1 M TZHRESEE W,
XBETFEAREE - LIPAREXCIRBEEEEX LOBHICED. EnZBAN SN
LT DTHOMUSHTTHELIEE,

1.FTRBETHRDHLLTIESZ L,

T BELDOBIEN. COEBREBBEVNKRD W LW BIEICSEELLEV SHFED/S—YDIEEH
HNILEIBATEE T, ZORICHEI /BN BAZE 2 RIFEICHRDEBAN R L—XIIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETETHEBDO/NN =YD R xRN ST B ETH . RBOTAY S V=V ERE MBI NIEZFDH TEXTEEXT,
TAYSAVI—YVEEBIE. SHFLD/—YDRBVPHESZEEREICTEXLTLESIVW. EEERBEREZREIIA VLW EITNh
B CTI . BEROCEBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: BURFRIAE TRER B: BETRELRN—Y%Z C: 2iEXHS5H3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
: k0%
%ﬁ&{%gyﬁf o7 l\e_\yEﬁE

RIS ZD

A7V H—H

BHENITY,

\. J

2.B[EICTTITRRWVERIE @AY SIYYayv 7 THBATEET,

( )
REAYZAaYv T THBAT S,
[m] -2 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, E
\_ )
REkistt

T243-0021 #FIEEARTEBE3I050 ERFZIARALHI—TF
OEBVWA I —Y—HREXT
EiE 046-229-4115 Zf1M - B~ (fifRE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

P, RE LTARABRDERWS TS E

SR Z I HAERICIRS a4
Y TlED, BEUTHTLEFL WD BVWERESIWVWELES, SBAWZEW:
IRFEEECIE. RELI——HEAEASHEWVWEELL LTV,
REALI—Y—HERAEABHEVWEETORIE. FEZFEW LN, TEOEBWEEHEEK
[CHEERIFEZ CELADD R, 77V I AXEIEEETEED <2\,

RENOEHWSEE - 'REI1—Y—H%=E,

RAICBEANEEOREE, TREI—Y—HKE ICTER LSV,
BEWEETOREIE. SFTICEmPEL/ BGREZ CARDS A, Y/ BkGHGAEOR-IE, TEES, BmES
(F—No)ZRW3KHE, BBENEFNICEMSELLEE L,

szcosmnatir: 040-229-41 15 =sscosmuati Bl~am@Rsa%R)13:00~1800.

. _ _ _ FAX Tl 24B RSN A T ORHE LTEN £ 9. M. BEEn
Faxcosmnati: 046-229-403 NEEBDBAN BN E T, BER AR~ SR (A ERL)

BETOBMVEEE : T243-0021 /IR FEAT MA3050 EARTIARAA VT T—TF
RSt 1 ——1BK=E%E

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEG AR FAXEZIEEETEEDLIEEWVWBE A EIE. R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.34116 EEEE 47 7—/ MP10e TKI2 )
&% BwEHFE [EA
CHAMS ®= = = ) #A\ # A H
>MEH X—h—% ERG . T—5—
ARG “RBO vy
JUHF
— R/CIE # £
E T -
e B
CEED =
oy B ( ) FAX ( )
FAOBBIC | e
A sk | BA ( ) FAX ( )
| B~ SR (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
f - N
BEIWE T AR a1/ SR HEBEoc— I OmRES (F—No) AN HE, BENEBHMICSEALLEE N,
\ )

HREKABL TR, BEROBABRORFICHZANTEDET, BRERLD D, EXRUEHVWEEZREL TAD ZLBFROBABRICOEHELTE. (1)~ Q) DIFAZRES U TE=FICIRMt
UeDRARI B L 5B ERBHDEEA, (1)BEROFFOEEZRITIBE, QFRICEDERTHERERILBE, Q)T —EXDRED/HLUHOETEICHRT 255,

® RSt T243-0021 #F)IREARTFEMEI050 EAT I A MAA 5 T—7F
ICVDSHE RER—LR—Y @ 1 — ' —1HAXEEEEE 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com }'Sﬁ:ﬁ \,\’é‘@_’ Lj: . ﬁ EEN@HE(*R% E % [3/% < )1 3:00~18 : 00

sot12212-1 PRINTED IN JAPAN




	P001 INF MP10e TKI2_out
	P002 INF MP10e TKI2_out
	P003 INF MP10e TKI2_out
	P004 INF MP10e TKI2_out
	P005 INF MP10e TKI2_out
	P006 INF MP10e TKI2_out
	P007 INF MP10e TKI2_out
	P008 INF MP10e TKI2_out
	P009 INF MP10e TKI2_out
	P010 INF MP10e TKI2_out
	P011 INF MP10e TKI2_out
	P012 INF MP10e TKI2_out
	P013 INF MP10e TKI2_out
	P014 INF MP10e TKI2_out
	P015 INF MP10e TKI2_out
	P016 INF MP10e TKI2_out
	P017 INF MP10e TKI2_out
	P018 INF MP10e TKI2_out
	P019 INF MP10e TKI2_out
	P020 INF MP10e TKI2_out
	P021 INF MP10e TKI2_out
	P022 INF MP10e TKI2_out
	P023 INF MP10e TKI2_out
	P024 INF MP10e TKI2_out
	P025 INF MP10e TKI2_out
	P026 INF MP10e TKI2_out
	P027 INF MP10e TKI2_out
	P028 INF MP10e TKI2_out
	P029 INF MP10e TKI2_out
	P030 INF MP10e TKI2_out
	P031 INF MP10e TKI2_out
	P032 INF MP10e TKI2_out
	P033 INF MP10e TKI2_out
	P034 INF MP10e TKI2_out
	P035 INF MP10e TKI2_out
	P036 INF MP10e TKI2_out
	P037 INF MP10e TKI2_out
	P038 INF MP10e TKI2_out
	P039 INF MP10e TKI2_out
	P040 INF MP10e TKI2_out
	P041 INF MP10e TKI2_out
	P042 INF MP10e TKI2_out
	P043 INF MP10e TKI2_out
	P044 INF MP10e TKI2 EX_out
	P045 INF MP10e TKI2 EX_out
	P046 INF MP10e TKI2 EX_out
	P047 INF MP10e TKI2 EX_out
	P048 INF MP10e TKI2 EX_out
	P049 INF MP10e TKI2 SPARE_out
	P050 INF MP10e TKI2 SPARE_out
	P051 INF MP10e TKI2 OPTIONAL_out
	P052 INF MP10e TKI2 OPTIONAL_out
	P053 INF MP10e TKI2 OPTIONAL_out
	P054 INF MP10e TKI2 OPTIONAL_out
	P055 INF MP10e TKI2 OPTIONAL_out
	P056 INF MP10e TKI2 S,N,R,W_out
	P057 INF MP10e TKI2 S,N,R,W_out
	P058 INF MP10e TKI2 S,N,R,W_out
	P059 kounyuu_out
	P060 FAX_out

